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Model /Type : S25 Ultra

S24 Ultra, S23 Ultra, C25 Ultra, C24 Ultra, C23 Ultra, X23
Ultra, X24 Ultra, X25 Ultra, Z23 Ultra, Z24 Ultra, Z25 Ultra,
C10 Plus, C30 Plus, G50 Plus, G60 Plus, C73, C7 Ultra,
Polaris7 Pro, C3 Luxury, G37 Ultra, M13 Pro, Polaris7,
Rise77 Luxury, Opus33 Luxury, Acro77 Luxury, Sirius40
Ultra, H50 Ultra, G3 Luxury, Rise30 Ultra, G7 Ultra, E-
on33 Ultra, Vista16 Ultra, 124 Ultra, 125 Ultra, X24, S01,
C25, 810, S11, S08, S25 MAX, 115 Ultra, S24 Pro Max

Series Models

Applicant : Shenzhen Haimeilan Technology Co., LTD.

: 9V777, East 9th Floor, Building 2, SEG Science Park,
Address Huagiang North Street, Futian District, Shenzhen, 518000

China ?
Manufacturer : Shenzhen Yinma Intelligent Technology Co., Ltd I_F|
Address : 2nd Floor, Building 2, Donglongxing Science and s

Technology Park, Dalang Street, Longhua District,
Shenzhen, 518000 China

Test result Pass

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of the test laboratory.
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1 Summary
1.1 Test Standards

The tests were performed according to following standards:

FCC Part 27: Miscellaneous Wireless Communications Services.

TIA/EIA 603 D June 2010:Land Mobile FM or PM Communications Equipment Measurement and
Performance Standards 47 CFR FCC Part 15 Subpart B: - Unintentional Radiators.

FCC Part 2: Frequency Alloca-Tions And Radio Treaty Mat-Ters; General Rules And Reg-Ulations.

KDB971168 D01:v03r01 Measurement Guidance For Certification Of Licensed Digital Transmitters.

1.2 Test Description

Test Item Section in CFR 47 Result
Part 2.1046
RF Output Power Part 27.50(d)(4) Pass
Peak-to-Average Ratio Part 27.50(d)(4) Pass
: . Part 2.1049
0 -
99% & -26 dB Occupied Bandwidth Part 27.53(h) Pass
. - . Part 2.1051 N
Spurious Emissions at Antenna Terminal Part 27.53(h) Pass %
. . . Part 2.1053 =
Field Strength of Spurious Radiation Part 27.53(h) Pass S
e Part 2.1051 é
Out of band emission, Band Edge Part 27.53(h) Pass
- Part 2.1055
Frequency stability Part 27 54 Pass
The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
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1.3 Information of The Test Laboratory

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping,
Fuhai Street, Bao’an District, Shenzhen, Guangdong, China

Testing Laboratory Authorization:

A2LA Accreditation Code is 4781.01.
FCC Designation Number is CN1229.
Canada IC CAB identifier is CN0045.
CNAS Registration Number is L9589.

1.4 Statement of The Measurement Uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that there
may be errors within the calibration limits of the equipment and facilities. The measurement uncertainty was
calculated for all measurements listed in this test report acc. to CISPR 16 - 4 ,Specification for radio
disturbance and immunity measuring apparatus and methods — Part 4:Uncertainty in EMC
Measurements” and is documented in the Shenzhen HUAK Testing Technology Co., Ltd.quality system acc.
to DIN EN ISO/IEC 17025. Furthermore, component and process variability of devices similar to that tested
may result in additional deviation. The manufacturer has the sole responsibility of continued compliance of
the device.

Hereafter the best measurement capability for Shenzhen HUAK Testing Technology Co., Ltd.is reported:

Measurement
Test Range Uncertainty Notes
Radiated Emission 30~1000MHz 4.10dB (1)
Radiated Emission Above 1GHz 4.32dB (1)
Conducted Disturbance 0.15~30MHz 3.20dB (1)

(1) This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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2 General Information
2.1 Environmental Conditions

During the measurement the environmental conditions were within the listed ranges:

Normal Temperature: 25°C
Relative Humidity: 55 %
Air Pressure: 101 kPa

2.2 Description of Test Modes

The EUT has been tested under typical operating condition. The CMW500 used to control the EUT staying in
continuous transmitting and receiving mode for testing. Regards to the frequency band operation: the lowest,
middle and highest frequency of channel were selected to perform the test, then shown on this report.

Note:

1. For the ERP/EIRP and radiated emission test, every axis (X, Y, Z) was verified, and show the worst
resulton this report.

2. Test method and refer to 3GPP TS136521.

2.3 Test frequency list

X Cha_nnel Frequency channel
Bandwidth (MHz)

1710.7 19957

1.4 MHz 1732.5 20175
1754.3 20393

1711.5 19965

3 MHz 1732.5 20175
1753.5 20385

1712.5 19975

5 MHz 1732.5 20175
1752.5 20375

1715.0 20000

10 MHz 1732.5 20175
1750.0 20350

1717.5 20025

15 MHz 1732.5 20175
1747.5 20325

1720.0 20050

20 MHz 1732.5 20175
1745.0 20300

results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
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2.4 Equipments Used During The Test
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ltem Test Equipment Manufacturer Model No. Serial No. Calipgation Caljbrafion Due
Date Date

1 L.I.S.N. R&S ENV216 HKE-002 2024/02/20 2025/02/19
2 L.I.S.N. R&S ENV216 HKE-059 2024/02/20 2025/02/19
3 EMI Test Receiver R&S ESR HKE-005 2024/02/20 | 2025/02/19
4 Spectrum analyzer Agilent N9020A HKE-117 2024/02/20 | 2025/02/19
5 Spectrum analyzer R&S FSV3044 HKE-126 2024/02/20 | 2025/02/19
6 Preamplifier EMCI EMCO051845S| HKE-006 2024/02/20 | 2025/02/19
7 Preamplifier Schwarzbeck BBV 9743 HKE-016 2024/02/20 | 2025/02/19
8 Preamplifier A.H. Systems SAS-574 HKE-182 2024/02/20 | 2025/02/19
9 6d Attenuator Pasternack 6db HKE-184 2024/02/20 2025/02/19
10 EMI Test Rohde & ESR-7 HKE-010 | 2024/02/20 | 2025/02/19

Receiver Schwarz o
11 B/&‘:ﬁgﬁﬁ;‘d Schwarzbeck | VULB9168 | HKE-167 | 2024/02/21 | 2026/02/20 f

COM- H

12 Loop Antenna POWER AL-130R HKE-014 2024/02/21 2026/02/20 .
13 Horn Antenna Schwarzbeck 9120D HKE-013 2024/02/21 2026/02/20 s

EMI Test JS32-CE
14 Software Tonscend 2506 HKE-081 / /

EMI Test JS32-RE
15 Software Tonscend 50.0 HKE-082 / /
16 RF Automatic Tonscend | JS0806-1 | HKE-096 | 2024/02/20 | 2025/02/19

control unit

17 High s filter Tonscend | JS0806-F | HKE-055 | 2024/02/20 | 2025/02/19

Wireless
18 Communication R&S CMU200 HKE-026 2024/02/20 | 2025/02/19

Test Set

Wireless
19 Communication R&S CMW500 HKE-027 2024/02/20 2025/02/19

Test Set

High-low
20 temperature Guangke HT-80L HKE-118 2024/06/10 | 2025/06/09

chamber
21 Temperature and Boyang HTC-1 HKE-075 | 2024/06/10 | 2025/06/09

humidity meter
JS1120
22 RF Test Software Tonscend Version HKE-183 / /
3.1.46

RSE Test JS36-RSE

23 Software Tonscend 50.0 HKE-184 / /

n permission. The more
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2.5 Related Submittal(s) / Grant (s)

This submittal(s) (test report) is intended for FCC ID: 2BDI3-S filing to comply with of the FCC Part 27 Rules.
2.6 Modifications

No modifications were implemented to meet testing criteria.
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3 Test Conditions and Results

3.1 Output Power
LIMIT

According to §27.50 (d) (4): Fixed, mobile, and portable (hand- held) stations operating in the 1710-1755 MHz
band are limited to 1 watt EIRP.

TEST CONFIGURATION

Conducted Power Measurement

I CMW&00

|:| _C |:.|l;_u;1..| coupler |

EUT .
Spectrum
Analvzer
Radiated Power Measurement:
FRP Dome T ':['1:

I togdm (Antenna Towar)

Antenna
e 'I__-_}_'!I —
am ——m W T—

Hil
{Turntable)

g Ground Plane T ooo Pre-Amplifier
Spc:irum.ﬁ.naly:crl 11 oo | | m_

TEST PROCEDURE

The EUT was setup according to EIA/TIA 603D.

Conducted Power Measurement:

a) Place the EUT on a bench and set it in transmitting mode.

b) Connect a low loss RF cable from the antenna port to a spectrum analyzer and CMW500 by a Directional
Couple.

c) EUT Communicate with CMW500, then select a channel for testing.

d) Add a correction factor to the display of spectrum, and then test.

Radiated Power Measurement:

a. The EUT shall be placed at the specified height on a support, and in the position closest to normal use as
declared by provider.

b. The test antenna shall be oriented initially for vertical polarization and shall be chosen to correspond to
thefrequency of the transmitter.

c. The output of the test antenna shall be connected to the measuring receiver.

d. The transmitter shall be switched on and the measuring receiver shall be tuned to the frequency of the
transmitter under test.

e. The test antenna shall be raised and lowered through the specified range of height until a maximum signal

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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level is detected by the measuring receiver.

f. The transmitter shall then be rotated through 360° in the horizontal plane, until the maximum signal level
is detected by the measuring receiver.

g. The test antenna shall be raised and lowered again through the specified range of height until a maximum
signal level is detected by the measuring receiver.

h. The maximum signal level detected by the measuring receiver shall be noted.

i. The transmitter shall be replaced by a substitution antenna.

j.  The substitution antenna shall be orientated for vertical polarization and the length of the substitution
antenna shall be adjusted to correspond to the frequency of the transmitter.

k. The substitution antenna shall be connected to a calibrated signal generator.

I. If necessary, the input attenuator setting of the measuring receiver shall be adjusted in order to increase
the sensitivity of the measuring receiver.

m. The test antenna shall be raised and lowered through the specified range of height to ensure that the
maximum signal is received.

n. The input signal to the substitution antenna shall be adjusted to the level that produces a level detected by
the measuring receiver, that is equal to the level noted while the transmitter radiated power was measured,
corrected for the change of input attenuator setting of the measuring receiver.

0. The measurement shall be repeated with the test antenna and the substitution antenna orientated for
horizontal polarization.

p. The measure of the effective radiated power is the larger of the two levels recorded at the input to the
substitution antenna, corrected for gain of the substitution antenna if necessary.

g. Test site anechoic chamber refer to ANSI C63.4.

TEST RESULTS
Conducted Measurement:
LTE FDD Band 4
TX Channel Frequenc . Average Power [dBm]
Bandwidth (MHz) i RB [ee/Offset QPSK 16QAM N
1 RB low 25.69 24.46 ?ﬁ
17107 1 RB high 2577 24 55 i
' 50% RB mid 2571 24 43 AL
100% RB 2573 24 54 }
1 RB low 25.95 24 64 v
1.4 MHz 17305 1 RB high 25.06 2478
: 50% RB mid 25.93 24 69
100% RB 25.03 2477
1 RB low 2565 24.46
1 RB high 25.81 24 67
1754.3 50% RB mid 2567 24 51
100% RB 25.72 2414
1 RB low 2512 2419
17115 1 RB high 25.20 24.20
: 50% RB mid 2511 2422
100% RB 2418 23.19
1 RB low 2557 2435
1 RB high 2559 2427
3 MHz 1o 50% RB mid 2558 24.34
100% RB 2557 23.46
1 RB low 2522 23.90
1 RB high 2523 23.08
17535 50% RB mid 25.25 24.02
100% RB 2523 23.21
1 RB low 2514 2413
1712 1RB high 25.28 2424
5 MHz 50% RB mid 2517 2411
100% RB 2519 23.16
1 RB low 25.43 24.46
17325 1 RB high 2558 2457

this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com
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50% RB mid 25.43 24.45
100% RB 25.54 23.46
1 RB low 2517 24.07
1 RB high 25.30 24.22
1752.5 50% RB mid 25.22 24.05
100% RB 24.19 23.19
1 RB low 2517 24.24
1715.0 1 RB high 25.50 24.34
p 50% RB mid 25.30 24.34
100% RB 25.29 23.26
1 RB low 25.56 24.32
1 RB high 25.81 24.48
10 MHz 12325 50% RB mid 25.58 24.26
100% RB 25.56 23.60
1 RB low 25.36 24.08
1 RB high 25.40 24.09
$750.0 50% RB mid 25.30 24.03
100% RB 25.38 23.40
1 RB low 25.57 24.25
1717 5 1 RB high 25.32 24.38
’ 50% RB mid 25.30 24.35
100% RB 25.41 24.45
1 RB low 25.39 24.50
1 RB high 25.56 24.63
15 MHz 17328 50% RB mid 25.31 24.44
100% RB 25.64 24.60
1 RB low 25.90 24.15
1 RB high 25.48 24.14
@ 50% RB mid 25.36 23.99
100% RB 25.50 24.51
1 RB low 25.07 23.98
1 RB high 25.53 24.45
1720.0 50% RB mid 25.34 24.20
100% RB 25.23 23.23
1 RB low 25.57 24.34
1 RB high 25.78 24.82
20 MHz 1732.5 50% RB mid 25.31 24.32
100% RB 25.51 23.57
1 RB low 25.78 24.13
1 RB high 25.50 24.32
17458 50% RB mid 25.07 23.86
100% RB 25.46 23.54
results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com
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Radiated Measurement

Remark:

1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE FDD
Band 4; recorded worst case for each Channel Bandwidth of LTE FDD Band 4.

2. EIRP=Pyeo(dBm)-Py(dB)+Pag(dB)+G,(dBi)

LTE FDD Band 4 Channel Bandwidth 1.4MHz QPSK

G s .
Frequency Puea Pq a Pa EIRP Limit Margin .
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1710.7 -16.62 3.06 9.68 34.80 24.80 30.00 5.20 V
1732.5 -17.14 3.17 9.68 34.80 24 .17 30.00 5.83 V
1754.3 -15.66 3.22 9.75 34.80 25.67 30.00 4.33 V
LTE FDD Band 4 Channel Bandwidth 3MHz QPSK
G . .
Frequency Puvea Pq a Pa EIRP Limit Margin 5
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1711.5 -15.36 3.06 9.68 34.80 26.06 30.00 3.94 V
1732.5 -14.19 3.17 9.68 34.80 27.12 30.00 2.88 V
1753.5 -15.71 3.22 9.75 34.80 25.62 30.00 4.38 V
LTE FDD Band 4 _Channel Bandwidth 5SMHz_QPSK
G 2O .
Frequency Puea P. a P, EIRP Limit Margin o
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1712.5 -16.99 3.06 9.68 34.80 24 .43 30.00 5.57 V
1732.5 -15.77 3.17 9.68 34.80 25.54 30.00 4.46 V
1752.5 -15.61 3.22 9.75 34.80 25.72 30.00 4.28 V
LTE FDD Band 4 Channel Bandwidth 10MHz QPSK
G - .
Frequency Puea Pq a Pa EIRP Limit Margin -
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1715.0 -14.95 3.06 9.68 34.80 26.47 30.00 3.53 \%
1732.5 -15.45 3.17 9.68 34.80 25.86 30.00 414 \%
1750.0 -16.11 3.22 9.75 34.80 25.22 30.00 4.78 \%
LTE FDD Band 4 Channel Bandwidth 15MHz QPSK
G i .
Frequency Pea Pa a Pa EIRP Limit Margin o
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1717.5 -16.76 3.06 9.68 34.80 24.66 30.00 5.34 V
1732.5 -15.56 3.17 9.68 34.80 25.75 30.00 4.25 V
1747.5 -16.22 3.22 9.75 34.80 25.11 30.00 4.89 V
LTE FDD Band 4 Channel Bandwidth 20MHz_QPSK
G . .
Frequency Puea P. a P, EIRP Limit Margin . "
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1720.0 -13.86 3.06 9.68 34.80 27.56 30.00 2.44 V
1732.5 -14.71 3.17 9.68 34.80 26.60 30.00 3.40 V
1745.0 -15.98 3.22 9.75 34.80 25.35 30.00 4.65 V
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LTE FDD Band 4 _Channel Bandwidth 1.4MHz_16QAM

G - .
Frequency Puea P. a P, EIRP Limit Margin . X
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1710.7 -16.81 3.06 9.68 34.80 24.61 30.00 5.39 Vv
1732.5 -16.13 3.17 9.68 34.80 25.18 30.00 4.82 Vv
1754.3 -14.88 3.22 9.75 34.80 26.45 30.00 3.55 Vv
LTE FDD Band 4 Channel Bandwidth 3MHz 16QAM
G e .
Frequency Puea Py a Pa EIRP Limit Margin s
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1711.5 -15.74 3.06 9.68 34.80 25.68 30.00 4.32 V
1732.5 -15.05 3.17 9.68 34.80 26.26 30.00 3.74 V
1753.5 -16.6 3.22 9.75 34.80 24.73 30.00 5.27 Vv
LTE FDD Band 4 Channel Bandwidth 5MHz 16QAM
G . .
Frequency Puea Pq a Pa EIRP Limit Margin o
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1712.5 -16.13 3.06 9.68 34.80 25.29 30.00 4.71 V
1732.5 -16.58 3.17 9.68 34.80 24.73 30.00 5.27 V
1752.5 -16.13 3.22 9.75 34.80 25.20 30.00 4.80 V
LTE FDD Band 4 Channel Bandwidth 10MHz 16QAM
G - .
Frequency Puea Pa a Pa EIRP Limit Margin o
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB) v
1715.0 -15.28 3.06 9.68 34.80 26.14 30.00 3.86 Vv ?
1732.5 -14.82 3.17 9.68 34.80 26.49 30.00 3.51 Vv
1750.0 -17.05 3.22 9.75 34.80 24.28 30.00 5.72 Vv H
HF
LTE FDD Band 4 _Channel Bandwidth 15MHz _16QAM \
G, . . N
Frequency PMea Pqy Antenna Pag EIRP Limit Margin Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1717.5 -16.11 3.06 9.68 34.80 25.31 30.00 4.69 Vv
1732.5 -15.33 3.17 9.68 34.80 25.98 30.00 4.02 Vv
1747.5 -15.26 3.22 9.75 34.80 26.07 30.00 3.93 Vv
LTE FDD Band 4 Channel Bandwidth 20MHz 16QAM
G . .
Frequency Puea Py 2 Pa EIRP Limit Margin L
Antenna 9 Polarization
(MHz) (dBm) (dB Gain(dB) (dB) (dBm) (dBm) (dB)
1720.0 -15.71 3.06 9.68 34.80 25.71 30.00 4.29 V
1732.5 -13.91 3.17 9.68 34.80 27.40 30.00 2.60 V
1745.0 -15.18 3.22 9.75 34.80 26.15 30.00 3.85 V

n permission. The more details and the authenticity

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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3.2 Peak-to-Average Ratio (PAR)

LIMIT

The Peak-to-Average Ratio (PAR) of the transmission may not exceed 13 dB.

TEST CONFIGURATION
I CMW500
Directional coapler
——L e
EUT .
h[u*ctrum
Analyzer
TEST PROCEDURE

1. Refer to instrument’s analyzer instruction manual for details on how to use the power statistics/CCDF
function;

2. Set resolution/measurement bandwidth = signal’s occupied bandwidth;

3. Set the number of counts to a value that stabilizes the measured CCDF curve;

4. Set the measurement interval as follows:
1). for continuous transmissions, set to 1 ms;
2). for burst transmissions, employ an external trigger that is synchronized with the EUT burst timing
sequence, or use the internal burst trigger with a trigger level that allows the burst to stabilize and set
the measurement interval to a time that is less than or equal to the burst duration.

5. Record the maximum PAPR level associated with a probability of 0.1%.

TEST RESULTS

Remark:
1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE
FDD Band 4; recorded worst case for each Channel Bandwidth of LTE FDD Band 4.

LTE FDD Band 4
TX Channel Frequenc ; PAPR (dB)
Bandwidth (MHz) : RB Siee/Offset QPSK 16QAM

1710.7 4.1 5.25

1.4 MHz 1732.5 1RB#0 3.84 4.84
1754.3 3.97 5.15

1711.5 4.12 5.29

3 MHz 1732.5 1RB#0 3.87 4.82
1753.5 3.95 4.91

1712.5 4.21 5.01

5 MHz 1732.5 1RB#0 4.06 4.84
1752.5 4.11 4.90

1715.0 4.21 5.37

10 MHz 1732.5 1RB#0 4.03 4.95
1750.0 3.97 4.97

1717.5 4.27 5.45

15 MHz 1732.5 1RB#0 4.10 5.05
1747.5 3.67 4.70

1720.0 4.42 5.53

20 MHz 1732.5 1RB#0 4.23 5.03
1745.0 4.12 5.12

results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.cor

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-1.4MHz Channel Bandwidth PAPR
QPSK 16QAM

Agilent Spectrum Analyzer - Power Stat CCDF Agilent Spectrum Analyz
N T | CE GFE | ALIGIAUTO  [03:1107 M D 15,2004 B N T | ALISUALTO  [03:12i11 4 Dec 15,2024
Center Freq 1.710700000 GHz Center Freg: 1.710700000 GHz Radio Std: None Frequency Radio Std: None Frequency
™ Trig: Free Run Counts:10.0 M/10.0 Mpt ™ Trig: Free Run Counts:10.0 M/10.0 Mpt
HFGain:Low _#Atten: 46 dB HEGainiLow  #Atten: 46 dB

Average Power 100 5 Z2ussian Average Power
%

23.60 dBm f 22.43 dBm
50.81 % at 0dB 46.09 % at 0dB

100% 245dB ) 100%  3.06dB
1.0% 3.60 dB 10% 459 dB
0.1% 4.11dB \ 0.1% 5.25 dB
001%  4.29dB k 001% 547dB
0.001% 4.33dB 0.001% 553dB
0.0001 % 4.36 dB 0.001 %! ‘ 0.0001 % 5.55dB 0.001 %

Peak 4.40 dB Peak 5.60 dB

28.00 dBm 28.03 dBm

o o
IA'OdB ) OIA]OdB

Info BW 2.0000 MHz Info BW 2.0000 MHz

sc STATUS. sc STATUS.

1RB#0 1RB#0
Low Channel

Agilent Spectrum Analyzer - Power Stat CCDF Agilent Spectrum Analyzer - Power Stat CCDF
i L W 500 AC 05:15,03 60 Dec 15,2024 R RE 0o AC |l T | GENSENT|SORCECFE|  ALIGNAUTO |03:150BAMDecS, 2024
Center Freq 1.732500000 GHz Center Freq: 1732500000 GHz Radio Std: None Frequency Center Freq 1.732500000 GHz Center Freq: 1732500000 GHz Radio Std: None
= Trig:Free Run Counts:10.0 M{10.0 Mpt = Trig:Free Run Counts:10.0 M{10.0 Mpt
#IFGain:Low #Atten: 46 dB #IFGain:Low #Atten: 46 dB

Frequency

Average Power Gaussian Average Power Gaussian

\
s CenterFreq CenterFreq
23.83dBm 1.732500000 GHz 22.67 dBm 32500000 GHz

52.25 % at 0dB S 47.01 % at 0dB

100% 236dB 100% 295dB
10%  3.44dB 10%  4.42dB
01%  3.84dB ‘ g 01%  484dB
001%  401dB A 001% 503dB
0.001% 4.11dB \ 0.001% 5.08dB
0.0001% 4.14dB | 0.001% ‘ 0.0001% 5.10 dB

Peak 4.16 dB Peak 5.13dB
27.99 dBm \ 27.80 dBm

Info BW 2.0000 MHz Info BW 2.0000 MHz

= 'STATUS = 'STATUS

1RB#0 1RB#0

Agilent Spectrum Analyzer - Power Stat CCDF Agilent Spectrum Analyzer - Power Stat CCDF
i L FE T 05:10,00 Dec 15,2024 R RE 0o AC |l T | ENSENT|SORCECFF| ALIGNAUTO |03:20i04AMDeCS, 2024
Center Freq 1.754300000 GHz Center Freq: 1754300000 GHz Radio Std: None Frequency Center Freq 1.754300000 GHz Center Freq: 1754300000 GHz Radio Std: None
= Trig:Free Run Counts:10.0 M{10.0 Mpt = Trig:Free Run Counts:10.0 M{10.0 Mpt
#IFGain:Low #Atten: 46 dB #IFGain:Low #Atten: 46 dB

Frequency

Average Power Average Power Gaussian

R CenterFreq I CenterFreq

51.37 % at 0dB 47.10 % at 0dB

100% 242dB 0 ! 100% 2.88dB
10%  3.56dB 10%  441dB

01%  397dB 01%  515dB
001%  416dB A M 001% 533dB
0.001% 4.22dB 0.001% 5.37dB
0.0001% 4.25dB | 0.001% ‘ 0.0001% 5.38dB

Peak 4.26dB \ Peak 5.40dB
27.91 dBm 27.91 dBm

Info BW 2.0000 MHz Info BW 2.0000 MHz

= 'STATUS = 'STATUS

1RB#0 1RB#0
High Channel

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-3MHz Channel Bandwidth PAPR
QPSK 16QAM

Agilent Spectrum Analyzer - Power Stat CCDF Agilent Spectrum Analyzer - Power Stat CCDF
P S00 AC GENSE:INT]| SOURCE ALIGNAUTO  |04:07:21AM Dec 15,2024 P S00 AC SENSE!INT| SOURCE OFF. ALIGNAUTO  |D4:07:44 AM Dec 15,2024

i 0 i
Center Freq 1.711500000 GHz Center Freq: 1711500000 GHz Radio Std: None Frequency Center Freq 1.711500000 GHz Center Freq: 1711500000 GHz Radio Std: None
Trig: Free Run Counts:10.0 M/10.0 Mpt »— Trig:Free Run Counts:10.0 M/10.0 Mpt.

==
#IFGain:Low  HAtten: 46 dB #IFGain:Low  HAtten: 46 dB

Frequency

Average Power Gaussian Average Power Gaussian

100 %
|\ CenterFreq CenterFreq
23.66 dBm Mt 22.56 dBm

49.99 % at 0dB - 46.11 % at 0dB

100% 254dB 0 ‘ 100% 298dB
10%  370dB \ 10%  457dB
01%  4.12dB ‘ g 01%  529dB
001%  4.31dB ‘ A 001% 547dB
0.001% 4.36dB \ 0.001% 5.50dB
0.0001% 4.38dB | 0.001% ‘ 0.0001% 5.51dB

Peak 4.41dB \ Peak 553 dB
28.07 dBm 28.09 dBm

Info BW 5.0000 MHz Info BW 5.0000 MHz

= 'STATUS = 'STATUS

1RB#0 1RB#0
Low Channel

Agilent Spectrum Analyzer - Power Stat CCDF Agilent Spectrum Analyzer - Power Stat CCDF
G sa AT T | GENSEINTISORGE CFe | AIGNAUTO 0son0m becis e [ R 508 = 1| GHWSEINT[SORCEORF | AUGNAUTO |04:05i21AM Decis, 2026
Center Freq 1.732500000 GHz Center Freq: 1732500000 GHz Radio Std: None (G 1= Center Freq 1.732500000 GHz Center Freq: 1732500000 GHz Radio Std: None
= Trig:Free Run Counts:10.0 M{10.0 Mpt = Trig:Free Run Counts:10.0 M{10.0 Mpt
#IFGain:Low #Atten: 46 dB #IFGain:Low #Atten: 46 dB

Frequency

Average Power 100 % S2ussian Average Power Gaussian
3

|; CenterFreq CenterFreq
23.88 dBm 22.90 dBm et

51.47 % at 0dB 46.48 % at 0dB

100% 241dB 100% 286dB
10%  3.43dB \ 10%  427dB
01%  3.87dB ‘ g 01%  482dB
001%  405dB 001%  5.02dB
0.001% 4.20dB 0.001% 5.09dB
0.0001% 4.23dB 0.0001% 5.12dB

Peak 4.24dB \ Peak 5.19dB
28.12 dBm 28.09 dBm
0.0001 AT 0.0001 A)W
Info BW 5.0000 MHz Info BW 5.0000 MHz

\ L

= 'STATUS = 'STATUS

1RB#0 1RB#0

Agilent Spectrum Analyzer - Power Stat CCDF Agilent Spectrum Analyzer - Power Stat CCDF
P S00 AC SENSE!INT| SOURCE OFF. ALIGNAUTO |D4:10:34 AM Dec 15,2024 P S00 AC SENSE!INT| SOURCE OFF. ALIGNAUTO | D4:10:56.AM Dec 15,2024

i 0 i
Center Freq 1.753500000 GHz Center Fre: 1753500000 GHz Radio Std: None Frequency Center Freq 1.753500000 GHz Center Freq: 1753500000 GHz Radio Std: None
Trig: Free Run Counts:10.0 M/10.0 Mpt »— Trig:Free Run Counts:10.0 M/10.0 Mpt.

==
#IFGain:Low  HAtten: 46 dB #IFGain:Low  HAtten: 46 dB

Frequency

Average Power Gaussian Average Power Gaussian

23.71 dBm I Center Freq 22.58 dBm CenterFreq

1.763500000 GHz 63500000 GHz

52.02 % at 0dB - 47.18 % at 0dB

100% 234dB ) 100% 289dB

10%  3.49dB 10%  4.44dB
01%  395dB ‘ g 01%  491dB
001%  413dB A 001% 512dB
0.001% 4.19dB \ 0.001% 5.17dB
0.0001% 4.22dB | 0001 % ‘ 0.0001% 5.20 dB

Peak 4.23dB \ Peak 523dB
27.94 dBm \ 27.81 dBm

Info BW 5.0000 MHz Info BW 5.0000 MHz

= 'STATUS = 'STATUS

1RB#0 1RB#0
High Channel

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-5MHz Channel Bandwidth PAPR
QPSK 16QAM

Agilent Spectrum Analyzer - Power Stat CCDF L Agilent Spectrum Analyzer - Power Stat CCDF
SENSE:INT| SOURCE O ALIGNAUTO | D4:56:48AM Dec 15,2024 SENSE:INT| SOURCE OFF ALIGNAUTO  |D4:57:09AM Dec 15,2024

J i FE T J i FE T
Center Freq 1.712500000 GHz Center Freq: 1712500000 GHz Radio Std: None Frequency Center Freq 1.712500000 GHz Center Freq: 1712500000 GHz Radio Std: None
Trig: Free Run Counts:10.0 M{10.0 Mpt = Trig:Free Run Counts:10.0 M{10.0 Mpt

==
#IFGain:Low  HAtten: 46 dB #IFGain:Low  HAtten: 46 dB

Frequency

Average Power Gaussian Average Power

|\ CenterFreq ‘ CenterFreq
23.59dBm 1712500000 GHz 2264 dBm

49.59 % at 0dB - 45.31 % at 0dB

100% 252dB 0 ‘ 100% 291dB
10%  377dB \ 10%  452dB
01%  421dB ‘ g 01%  501dB
001%  4.43dB ‘ A 001% 541dB
0.001% 4.49dB \ 0.001% 5.46dB
0.0001% 4.51d8 | 0001 % ‘ 0.0001% 5.48dB

Peak 4.53dB \ Peak 5.50dB
28.12 dBm 28.14 dBm

Info BW 5.0000 MHz Info BW 5.0000 MHz

= 'STATUS = 'STATUS

1RB#0 1RB#0
Low Channel

Agilent Spectrum Analyzer - Power Stat CCDF Agilent Spectrum Analyzer - Power Stat CCDF
| RL RE S0Q  AC (04:58:33AM Dec 19, 2024 I RL RE S0Q  AC SENSEINT| SOURCE OFF | ALIGNAUTO | 04:58:55AM Dec 19, 2024
Center Freq 1.732500000 GHz Center Freq: 1732500000 GHz Radio Std: None Frequency Center Freq 1.732500000 GHz Center Freq: 1732500000 GHz Radio Std: None
= Trig:Free Run Counts:10.0 M{10.0 Mpt = Trig:Free Run Counts:10.0 M{10.0 Mpt
#IFGain:Low #Atten: 46 dB #IFGain:Low #Atten: 46 dB

Frequency

Average Power Gaussian Average Power Gaussian

R CenterFreq E CenterFreq
23.76 dBm 22.75 dBm et
\

50.22 % at 0dB 46.13 % at 0dB

100% 247dB 100% 2.88dB
10%  359dB \ 10%  434dB
01%  4.06dB ‘ g 01%  484dB
001% 425dB 001%  5.07dB
0.001% 4.34dB 0001% 5.11dB
0.0001% 4.36dB 0.0001% 5.13dB

Peak 4.38dB \ Peak 5.16 dB
28.14 dBm 27.91 dBm
0.0001 A)OdB 0.0001 A)W
Info BW 5.0000 MHz Info BW 5.0000 MHz

= 'STATUS = 'STATUS

1RB#0 1RB#0

Agilent Spectrum Analyzer - Power Stat CCDF Agilent Spectrum Analyzer - Power Stat CCDF
SENSE!INT| SOURCE OFF. ALIGNAUTO  |05:00:16AMDec 15,2024 SENSE:INT| SOURCE OFF ALIGNAUTO | 05:00:38AM Dec 15,2024

J i FE TS J i FE T
Center Freq 1.752500000 GHz Center Freq: 1752500000 GHz Radio Std: None Frequency Center Freq 1.752500000 GHz Center Freq: 1752500000 GHz Radio Std: None
Trig: Free Run Counts:10.0 M{10.0 Mpt = Trig:Free Run Counts:10.0 M{10.0 Mpt

==
#IFGain:Low  HAtten: 46 dB #IFGain:Low  HAtten: 46 dB

Frequency

Average Power Gaussian Average Power Gaussian

23.62 dBm f Center Freq 22.71 dBm CenterFreq

1.762500000 GHz 62500000 GHz

51.07 % at 0dB - 46.67 % at 0dB

100% 246dB ) 100% 276dB

10%  3.67dB 10%  425dB
01%  411dB ‘ g 01%  490dB
001%  438dB A 001% 509dB
0.001% 4.45dB \ 0.001% 5.13dB
0.0001% 4.47dB | 0001 % ‘ 0.0001% 5.15dB

Peak 4.50dB \ Peak 5.17 dB
28.12 dBm \ 27.88 dBm

Info BW 5.0000 MHz

= 'STATUS = 'STATUS

1RB#0 1RB#0
High Channel

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-10MHz Channel Bandwidth PAPR
QPSK 16QAM

Agilent Spectrum Analyzer - Power Stat CCDF Agilent Spectrum Analyzer - Power Stat CCDF
I LT ke Tsoa LT | SOUEINT|SORCE R | AIGAUTO _|CSid2oaMDects, 024 [ G508~ hc 1| SHWSEINT[SORCEOFF | AUGNAUTO |0546i45AM Decis, 2026
Center Freq 1.715000000 GHz Center Freq: 1715000000 GHz Radio Std: None (G 1= Center Freq 1.715000000 GHz Center Freq: 1715000000 GHz Radio Std: None
= Trig:Free Run Counts:10.0 M{10.0 Mpt = Trig:Free Run Counts:10.0 M{10.0 Mpt
#IFGain:Low #Atten: 46 dB #IFGain:Low #Atten: 46 dB

Frequency

Average Power Gaussian Average Power Gaussian

|\ CenterFreq CenterFreq
23.69 dBm Aot 22.60 dBm

49.11 % at 0dB - 45.87 % at 0dB

100% 255dB 0 ‘ 100% 297dB
10%  3.76dB \ 10%  461dB
01%  421dB ‘ g 01%  537dB
001%  4.41dB ‘ A 001% 556dB
0.001% 4.46dB \ 0.001% 5.59dB
0.0001% 4.48dB | 0.001% ‘ 0.0001% 5.61dB

Peak 4.51dB \ Peak 5.62dB
28.20 dBm 28.22 dBm

Info BW 10.000 MHz Info BW 10.000 MHz

= 'STATUS = 'STATUS

1RB#0 1RB#0
Low Channel

Agilent Spectrum Analyzer - Power Stat CCDF Agilent Spectrum Analyzer - Power Stat CCDF
I LTk e LT | SOUEINT|SORCE R | AIGNAUTO |OSia7idaaMDects, 0z [ R 508~ eC = T | GHWSEINT[SORCEOFF | AUGNAUTO |0547:59AM Decis, 2026
Center Freq 1.732500000 GHz Center Freq: 1732500000 GHz Radio Std: None (G 1= Center Freq 1.732500000 GHz Center Freq: 1732500000 GHz Radio Std: None
= Trig:Free Run Counts:10.0 M{10.0 Mpt = Trig:Free Run Counts:10.0 M{10.0 Mpt
#IFGain:Low #Atten: 46 dB #IFGain:Low #Atten: 46 dB

Frequency

Average Power 100 % S2ussian Average Power Gaussian
3

|: CenterFreq CenterFreq
23.86 dBm 22,91 dBm et

50.56 % at 0dB 45.60 % at 0dB

100% 246dB 100% 286dB
10%  355dB \ 10%  435dB
01%  403dB ‘ g 01%  495dB
001% 426dB 001%  5.16dB
0.001% 4.33dB 0.001% 5.22dB
0.0001% 4.36dB 0.0001% 524 dB

Peak 4.38dB \ Peak 525dB

28.24 dBm 28.16 dBm
%
0.0001 %5 dB
Info BW 10.000 MHz Info BW 10.000 MHz

= 'STATUS = 'STATUS

1RB#0 1RB#0

Agilent Spectrum Analyzer - Power Stat CCDF Agilent Spectrum Analyzer - Power Stat CCDF
8 LTk Tsoa LT | SOUEINT|SORCE R | AIGNAUTO |CdBssAMDects, 024 [ G108 ec = 1| SHUSEINT[SORCEOFF | AUGNAUTO |0549i11AM Decis, 2026
Center Freq 1.750000000 GHz Center Freg: 1750000000 GHz Radio Std: None (G 1= Center Freq 1.750000000 GHz Center Freq: 1750000000 GHz Radio Std: None
= Trig:Free Run Counts:10.0 M{10.0 Mpt = Trig:Free Run Counts:10.0 M{10.0 Mpt
#IFGain:Low #Atten: 46 dB #IFGain:Low #Atten: 46 dB

Frequency

Average Power 100 % S2ussian Average Power Gaussian
3

23.87 dBm I Center Freq 22.68 dBm F CenterFreq

1.750000000 GHz 60000000 GHz

51.51 % at 0dB " 46.72 % at 0dB

100% 235dB ) 100% 292dB

10%  351dB 10%  4.48dB
01%  397dB ‘ g 01%  497dB
001%  415dB A 001% 518dB
0.001% 4.25dB \ 0.001% 5.24dB
0.0001% 4.31d8 | 0001 % ‘ 0.0001% 527 dB

Peak 4.32dB \ Peak 5.31dB
28.19 dBm \ 27.99 dBm

Info BW 10.000 MHz Info BW 10.000 MHz

= 'STATUS = 'STATUS

1RB#0 1RB#0
High Channel

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-15MHz Channel Bandwidth PAPR
QPSK 16QAM

Agilent Spectrum Analyzer - Power Stat CCDF Agilent Spectrum Analyzer - Power Stat CCDF
P S00 AC GENSE:INT]| SOURCE ALIGNAUTO | 06:36:25AM Dec 19,2024 P S00 AC SENSE!INT| SOURCE OFF. ALIGNAUTO | 06:36:41AM Dec 15,2024

Frequency

i 0 i
Center Freq 1.717500000 GHz Center Freq: 1717500000 GHz Radio Std: None Frequency Center Freq 1.717500000 GHz Center Freq: 1717500000 GHz Radio Std: None
= Trig: Free Run Counts:10.0 M/10.0 Mpt = Trig:Free Run Counts:10.0 M/10.0 Mpt
#IFGain:Low #Atten: 46 dB #IFGain:Low #Atten: 46 dB

Average Power Gaussian Average Power Gaussian

|\ CenterFreq CenterFreq
23.66 dBm Mot 22.55 dBm

48.83 % at 0dB - 45.68 % at 0dB

100% 257dB 0 ‘ 100% 296dB
10%  3.80dB \ 10%  4.65dB
01%  427dB ‘ g 01%  545dB
001%  4.48dB ‘ A 001% 565dB
0.001% 4.54dB \ 0.001% 5.70dB
0.0001% 4.58dB | 0.001% ‘ 0.0001% 5.72dB

Peak 4.64dB \ Peak 5.75dB
28.30 dBm 28.30 dBm

Info BW 15.000 MHz Info BW 15.000 MHz

= 'STATUS = 'STATUS

1RB#0 1RB#0
Low Channel

Agilent Spectrum Analyzer - Power Stat CCDF Agilent Spectrum Analyzer - Power Stat CCDF
8 LTk lson LT | SOUEINT|SORCE R | AIGAUTO |067:3LAMDecs, 2024 [ G508 ec 1| GHWSEINT[SORCEOFF | AUGNAUTO _|06i37i47AM Decis, 2026
Center Freq 1.732500000 GHz Center Freq: 1732500000 GHz Radio Std: None (G 1= Center Freq 1.732500000 GHz Center Freq: 1732500000 GHz Radio Std: None
= Trig:Free Run Counts:10.0 M{10.0 Mpt = Trig:Free Run Counts:10.0 M{10.0 Mpt
#IFGain:Low #Atten: 46 dB #IFGain:Low #Atten: 46 dB

Frequency

Average Power 100 % S2ussian Average Power Gaussian
3

|; CenterFreq CenterFreq
23.79 dBm 22.87 dBm et

49.75 % at 0dB 45.46 % at 0dB

100% 248dB 100% 289dB
10%  361dB \ 10%  4.42dB
01%  4.10dB ‘ g 01%  505dB
001% 433dB 001% 526dB
0.001% 4.40dB 0.001% 5.39dB
0.0001% 4.42dB 0.0001% 5.45dB

Peak 4.46 dB \ Peak 5.50dB
28.25 dBm 28.37 dBm

/M T R\

0.0001 % odB
Info BW 15.000 MHz Info BW 15.000 MHz

= 'STATUS = 'STATUS

1RB#0 1RB#0

Agilent Spectrum Analyzer - Power Stat CCDF Agilent Spectrum Analyzer - Power Stat CCDF
I LTk Tson LT | SOUEINT|SORCE R | AIGNAUTO 5B sAMDects, 2024 [ 508 ~hc = 1| GHWSEINT[SORCEOFF | AUGNAUTO |06:3850AM Decis, 2026
Center Freq 1.747500000 GHz Center Freq: 1747500000 GHz Radio Std: None (G 1= Center Freq 1.747500000 GHz Center Freq: 1747500000 GHz Radio Std: None
= Trig:Free Run Counts:10.0 M{10.0 Mpt = Trig:Free Run Counts:10.0 M{10.0 Mpt
#IFGain:Low #Atten: 46 dB #IFGain:Low #Atten: 46 dB

Frequency

Average Power Gaussian Average Power Gaussian

24.31 dBm I Center Freq 23.20 dBm F CenterFreq

1.747500000 GHz 47500000 GHz

53.23 % at 0dB - 47.05 % at 0dB

100% 228dB ) 100% 285dB

10%  3.27dB 10%  432dB
01%  367dB ‘ g 01%  470dB
001% 387dB A 001%  484dB
0.001% 3.94dB \ 0.001% 4.89dB
0.0001% 3.97dB | 0.001% ‘ 0.0001% 4.91dB

Peak 3.99dB \ Peak 5.14 dB
28.30 dBm \ 28.34 dBm

Info BW 15.000 MHz Info BW 15.000 MHz

= 'STATUS = 'STATUS

1RB#0 1RB#0
High Channel

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-20MHz Channel Bandwidth PAPR
QPSK 16QAM

Agilent Spectrum Analyzer - Power Stat CCDF Agilent Spectrum Analyzer - Power Stat CCDF
P S00 AC GENSE:INT]| SOURCE ALIGNAUTO  |07:2529 AMDec 19,2024 P S00 AC SENSE!INT| SOURCE OFF. ALIGNAUTO  |07:25:44 AMDec 15,2024

i 0 S
Center Freq 1.720000000 GHz Center Freq: 1720000000 GHz Radio Std: None Frequency Center Freq 1.720000000 GHz Center Freq: 1720000000 GHz Radio Std: None Frequency

v Trig: Free Run Counts:10.0 M10.0 Mpt v Trig: Free Run Counts:10.0 M10.0 Mpt
#IFGainiLow __ #Atten: 46 4B #IFGainiLow __ #Atten: 46 4B

Average Power Gaussian Average Power Gaussian

| CenterFreq CenterFreq
23.48 dBm Aot 22.35 dBm

47.95 % at 0dB - 45.46 % at 0dB

100% 255dB 0 ‘ 100%  3.00dB
10%  3.89dB \ 10%  474dB
01%  4.42dB ‘ g 01%  553dB
001%  4.68dB ‘ A 001% 594dB
0.001% 4.74dB \ 0.001% 6.14dB
0.0001% 4.78dB | 0.001% ‘ 0.0001% 6.18dB

Peak 4.82dB \ Peak 6.20dB
28.30 dBm 28.55 dBm

Info BW 20.000 MHz

= 'STATUS = 'STATUS

1RB#0 1RB#0
Low Channel

Agilent Spectrum Analyzer - Power Stat CCDF Agilent Spectrum Analyzer - Power Stat CCDF
8 LTk lsn LT | SOUEINT|SORCE R | AIGNAUTO 072520 aMDects, 2024 [ i sa ACTE T | GENSEUNTISORGE CFe | AIGAUTO 072644 Decis 2o [N
Center Freq 1.732500000 GHz Center Freq: 1732500000 GHz Radio Std: None (G 1= Center Freq 1.732500000 GHz Center Freq: 1732500000 GHz Radio Std: None (CERLLE
= Trig:Free Run Counts:10.0 M{10.0 Mpt = Trig:Free Run Counts:10.0 M{10.0 Mpt
#IFGain:Low #Atten: 46 dB #IFGain:Low #Atten: 46 dB

Average Power Gaussian Average Power Gaussian

|\ CenterFreq ; CenterFreq
23.53 dBm 22.56 dBm et

49.36 % at 0dB \ 45.19 % at 0dB

100% 252dB 100%  290dB
10%  378dB \ 10%  453dB
01%  423dB ‘ g 01%  503dB
001%  446dB 001%  5.44dB
0.001% 4.52dB 0.001% 552dB
0.0001% 4.55dB 0.0001% 5.55dB

Peak 4.60dB \ Peak 5.56 dB
28.13 dBm 28.12 dBm
0.0001 A’OdB
Info BW 20.000 MHz Info BW 20.000 MHz

= 'STATUS = 'STATUS

1RB#0 1RB#0

Agilent Spectrum Analyzer - Power Stat CCDF Agilent Spectrum Analyzer - Power Stat CCDF
8 LT ke soa il LT | SOUEINT|SORCE R | AIGAUTO |0727:30aMDects, 2024 [ G Tsa ACTZ T | GENSENTISORCE CFe | ALIGNAUTO 07:27:44 Decis 2o [
Center Freq 1.745000000 GHz Center Freq: 1745000000 GHz Radio Std: None (G 1= Center Freq 1.745000000 GHz Center Freq: 1745000000 GHz Radio Std: None (CERLLE
= Trig:Free Run Counts:10.0 M{10.0 Mpt = Trig:Free Run Counts:10.0 M{10.0 Mpt
#IFGain:Low #Atten: 46 dB #IFGain:Low #Atten: 46 dB

Average Power Gaussian Average Power Gaussian

23.65 dBm I Center Freq 22.52 dBm CenterFreq

1.745000000 GHz 45000000 GHz

50.71 % at 0dB - 46.40 % at 0dB

100% 244dB ) 100% 295dB

10%  3.63dB 10%  455dB
01%  4.12dB ‘ g 01%  512dB
001%  427dB A 001% 547dB
0.001% 4.35dB \ 0.001% 5.72dB
0.0001% 4.41d8 | 0001 % ‘ 0.0001% 577 dB

Peak 4.46 dB \ Peak 5.88dB
28.11 dBm \ 28.40 dBm

Info BW 20.000 MHz

= 'STATUS = 'STATUS

1RB#0 1RB#0
High Channel

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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3.3 Occupied Bandwidth and Emission Bandwidth

LIMIT
N/A
TEST CONFIGURATION
I CMW500
Directional coupler
C——1{ |
EUT .
Spectrum
Analyzer
TEST PROCEDURE

The transmitter output was connected to a calibrated coaxial cable and coupler, the other end of which was
connected to a spectrum analyzer. The occupied bandwidth was measured with the spectrum analyzer at low,
middle and high channel in each band. The -26dBc Emission bandwidth was also measured and recorded.
Set RBW was set to about 1% of emission BW, VBW=3 times RBW.

-26dBc display line was placed on the screen (or 99% bandwidth), the occupied bandwidth is the delta
frequency between the two points where the display line intersects the signal trace.

TEST RESULTS

Remark:
1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE
FDD Band 4; recorded worst case for each Channel Bandwidth of LTE FDD Band 4.

LTE FDD Band 4
TX Frequency -26dBc Emission 99% Occupied bandwidth

Channel RB Size/Offset (MHz) bandwidth (MHz) (MHz)
Bandwidth QPSK 16QAM QPSK 16QAM
1710.7 1.284 1.293 1.0971 1.0950
1.4 MHz 6RB#0 1732.5 1.296 1.276 1.0972 1.0880
1754.3 1.298 1.296 1.0945 1.0974
1711.5 2.890 2.909 2.6874 2.6836
3 MHz 15RB#0 1732.5 2.893 2.936 2.6882 2.6842
1753.5 2.904 2.894 2.6889 2.6871
1712.5 4.967 4.909 4.4967 4.4954
5 MHz 25RB#0 1732.5 4.919 4.963 4.4883 4.4968
1752.5 4.942 4.924 4.5056 4.5082
1715.0 9.765 9.778 8.9894 8.9929
10 MHz 50RB#0 1732.5 9.757 9.816 8.9883 8.9906
1750.0 9.762 9.783 8.9764 8.9877
1717.5 14.71 14.66 13.493 13.488
15 MHz 75RB#0 1732.5 19.85 16.83 13.488 13.525
1747.5 14.62 14.70 13.432 13.476
1720.0 19.34 19.38 17.970 18.022
20 MHz 100RB#0 1732.5 19.58 19.30 17.947 17.964
1745.0 19.29 19.29 17.942 17.957

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-1.4MHz Channel Bandwidth

Agilent Spectrum Analyzer - Occupied BW.

Ref 30.00 dBm

Center 1.711 GHz
#Res BW 30 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth 1

sc

T T I
Center Freq 1.710700000 GHz

#IFGain:Low

GHz
AvglHold:

#VBW 91 kHz

Total Power

1.0971 MHz

-1.509 kHz

OBW Power

.284 MHz x dB

02:43:04 AMDec 19, 2024
Radio Std: None

ALIGN AUTO

Frequency

30130
Radio Device: BTS

CenterFreq
1.710700000 GHz|

e

B TN

Span 3 MHz|
#Sweep 100 ms}

CF Step.
000 kHz|

M
Freq Offset
0 Hz|

31.3 dBm

99.00 %
-26.00 dB

STATUS.

PURL e eoa Al
Center Freq 1.710700000 GHz

16QAM

Agilent Spectrum Analyzer - Occupied BW.

0 GHz
‘AvglHold: 30/30

#IFGain:Low _ #Atten: 40 dB

Ref 30.00 dBm

B T o s

et
|

Center 1.711 GHz

Res BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power

1.0950 MHz
389 Hz
1.293 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

sc

02:43:14 AMDec 19,2024

Radio Std: None Frequency

Radio Device: BTS

CenterFreq
1.710700000 GHz|

Span 3 MHz|
#Sweep 100 ms}

CF Step.
300.000 kHz,
Freq Offset
0 Hz|

30.5 dBm

99.00 %
-26.00 dB

STATUS.

6RB#0

6RB#0

't Spectrum Analyzer - Occupied BW

Ref 30.00 dBm

i I

|

Center 1.733 GHz
#Res BW 30 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq 1.732500000 GHz

#IFGain:Low

SENSEINT| SOURCE OFF
Center Freq: 1.732500000 GHz
Trig: Free Rui

At B

NS RSN O i P

#VBW 91 kHz

Total Power

1.0972 MHz

OBW Power
x dB

613 Hz
1.296 MHz

Low Channel

ALIGNAUTO |02:43:26 AMDec 19,2024

Radio Std: None. Frequency

‘AvglHold: 30/30

Radio Device: BTS

CenterFreq
1.732500000 GHz|

"y

I el

Span 3 MHz|
#Sweep 100 ms}

31.6 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Occupied BW.
C ‘SENSEIINT| SOURCE OFF
Center Freq: 1.732500000 GHz
Trig: Free Run
#Atten: 40 dB

. T T T
Center Freq 1.732500000 GHz

#IFGain:Low

Ref 30.00 dBm

NI o NI i et

B

Center 1.733 GHz

#Res BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power

1.0880 MHz
-1.882 kHz
1.276 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

ALIGNAUTO

02:43:35 AMDec 19, 2024

Radio Std: None. Frequency

‘AvglHold: 30/30

Radio Device: BTS

CenterFreq
1.732500000 GHz|

Span 3 MHz|
#Sweep 100 ms}

30.4 dBm

99.00 %
-26.00 dB

\ L

6RB#0

6RB#0

Agilent Spectrum Analyzer - Occupied BW.

Ref 30.00 dBm

TR pesirl®

754 GHz
#Res BW 30 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq 1.754300000 GHz

#IFGain:Low

‘SENSEIINT| SOURCE OFF

PRI SN R R

#VBW 91 kHz

Total Power

1.0945 MHz

OBW Power
x dB

-340 Hz
1.298 MHz

: 1.754300000 GHz
‘AvglHold: 30/30

Middle Channel

ALIGNAUTO |02:43:47 AMDec 19,2024

Radio Std: None. Frequency

Radio Device: BTS

CenterFreq
1.754300000 GHz|

,

TN g

Span 3 MHz|
#Sweep 100 ms}

31.4 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Occupied BW

SENSEINT| SOURCE OFF
Center Freq: 1.754300000 GHz
Trig: Free Run
#htten: 40 dB

. T T TR
Center Freq 1.754300000 GHz

#IFGain:Low

Ref 30.00 dBm

JEDTTYI P P

I

#Res BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power
1.0974 MHz
-2.786 kHz
1.296 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

ALIGNAUTO

02:43:56 AMDec 19, 2024

Radio Std: None. Frequency

‘AvglHold: 30/30

Radio Device: BTS

CenterFreq
1.754300000 GHz|

Span 3 MHz|
#Sweep 100 ms}

30.4 dBm

99.00 %
-26.00 dB

6RB#0

6RB#0

High Channel

TEL : +86-755 2302 9901

FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-3MHz Channel Bandwidth

Agilent Spectrum Analyzer - Occupied BW

T N T T N

Center Freq 1.711500000 GHz
#IFGain:Low

Ref 30.00 dBm

Center 1.712 GHz
#Res BW 51 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

QPSK

SENSEINT| SOURCE OFF
Center Freq: 1.711500000 GHz
Trig: Free Run

#htten: 40 dB

Al

#VBW 150 kHz

Total Power

2.6874 MHz
2.697 kHz
2.890 MHz

OBW Power
x dB

NAUTO  |03:31:20 AMDec 19,2024

Radio Std: None. Frequency

‘AvglHold: 30/30

Radio Device: BTS

CenterFreq
1.711500000 GHz|

8

B

Span 6 MHz|
#Sweep 100 ms}

31.1 dBm

99.00 %
-26.00 dB

16QAM

Agilent Spectrum Analyzer - Occupied BW

c SENSEINT| SOURCE OFF
Center Freq: 1.711500000 GHz
Trig: Free Run
#htten: 40 dB

I I =T I
Center Freq 1.711500000 GHz

#IFGain:Low

Ref 30.00 dBm

g tonr At A I T b

Center 1.712 GHz

#Res BW 51 kHz #VBW 150 kHz

Occupied Bandwidth Total Power
2.6836 MHz
1.537 kHz

2.909 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

ALIGNAUTO |03:31:31AMDec 19,2024

Radio Std: None. Frequency

‘AvglHold: 30/30

Radio Device: BTS

CenterFreq
1.711500000 GHz|

\
R e

Span 6 MHz|
#Sweep 100 ms}

30.1 dBm

99.00 %
-26.00 dB

15RB#0

15RB#0

Agilent Spectrum Analyzer - Occupied BW

T N T T I

Center Freq 1.732500000 GHz
#IFGain:Low

Ref 30.00 dBm

Lttt

Center 1.733 GHz
#Res BW 51 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

SENSEINT| SOURCE OFF
Center Freq: 1.732500000 GHz
Trig: Free Run
#htten: 40 dB

NESVURIIR W P R SR SRR S

#VBW 150 kHz

Total Power

2.6882 MHz
648 Hz
2.893 MHz

OBW Power
x dB

ALIGNAUTO

Low Channel

03:31:43AMDec 19,2024

Radio Std: None. Frequency

‘AvglHold: 30/30

Radio Device: BTS

CenterFreq
1.732500000 GHz|

b ol o e

Span 6 MHz|
#Sweep 100 ms}

31.4 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Occupied BW.

C ‘SENSEIINT| SOURCE OFF
Center Freq: 1.732500000 GHz
Trig: Free Run
#Atten: 40 dB

I I =T I
Center Freq 1.732500000 GHz

#IFGain:Low

Ref 30.00 dBm

Center 1.733 GHz

#Res BW 51 kHz #VBW 150 kHz

Occupied Bandwidth Total Power
2.6842 MHz
-1.257 kHz

2.936 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

ALIGNAUTO

03:3154 AMDec 19, 2024

Radio Std: None. Frequency

‘AvglHold: 30/30

Radio Device: BTS

CenterFreq
1.732500000 GHz|

Span 6 MHz|
#Sweep 100 ms}

30.4 dBm

99.00 %
-26.00 dB

15RB#0

15RB#0

Agilent Spectrum Analyzer - Occupied BW
00 —AC
Center Freq 1.753500000 GHz

#IFGain:Low

Ref 30.00 dBm

Center 1.754 GHz
#Res BW 51 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

SENSEIINT| SOURCE OFF

ALLG

Middle Channel

AUTO  |03:32:06AMDec 19,2024

Center Freq: 1.763500000 GHz
Trig: Free Run Avg|Hold: 30730
dB

HAte

#VBW 150 kHz

Total Power

2.6889 MHz
-1.837 kHz
2.904 MHz

OBW Power
x dB

'STATUS

Radio Std: None Frequency

Center Freq
1.753500000 GHz|

A

Span 6 MHz
#Sweep 100 ms|

CF Step
600.000 kHz
Al Man

FreqOffset|
0 Hz|

31.1 dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Occupied BW.

C SENSE:INT| SOURCE OFF
Center Freq: 1.753500000 GHz
Trig: Free Run
#Atten: 40 dB

I I =T I
Center Freq 1.753500000 GHz

#IFGain:Low

Ref 30.00 dBm

Center 1.754 GHz

#Res BW 51 kHz #VBW 150 kHz

Occupied Bandwidth Total Power
2.6871 MHz
-4.393 kHz

2.894 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

ALIGNAUTO

03:32:16 AMDec 19,2024

Radio Std: None. Frequency

‘AvglHold: 30/30

Radio Device: BTS

CenterFreq
1.753500000 GHz|

Span 6 MHz|
#Sweep 100 ms}

30.0 dBm

99.00 %
-26.00 dB

'STATUS.

15RB#0

15RB#0

High Channel

TEL : +86-755 2302 9901

FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-5MHz Channel Bandwidth

Agilent Spectrum Analyzer - Occupied BW.

I I =T I
Center Freq 1.712500000 GHz

#IFGain:Low

Ref 30.00 dBm

;

dvssed.

Center 1.713 GHz
#Res BW 100 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

QPSK

SENSEINT| SOURCE OFF
Center Freq: 1.712500000 GHz
Trig: Free Run

#htten: 40 dB

#VBW 300 kHz

Total Power

4.4967 MHz
-1.804 kHz
4.967 MHz

OBW Power
x dB

AvglHold:

16QAM

Agilent Spectrum Analyzer - Occupied BW.

ALIGNAUTO |04:20:30 AMDec 19,2024

Radio Std: None. Frequency

1001100
Radio Device: BTS

CenterFreq
1.712500000 GHz|

Span 10 MHz|
#Sweep 100 ms}

31.7 dBm

99.00 %
-26.00 dB

o RL | R (s ac | ]
Center Freq 1.712500000 GHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

SENSEINT| SOURCE OFF
Center Freq: 1.712500000 GHz
Trig: Free Run

#IFGain:Low _ #Atten: 40 dB

Ref 30.00 dBm

Center 1.713 GHz
#Res BW 100 kHz

#VBW 300 kHz
Total Power
4.4954 MHz

1.699 kHz
4.909 MHz

OBW Power
x dB

ALIGNAUTO |04:20:47 AMDec 19,2024

Radio Std: None. Frequency

‘AvglHold: 1001100

Radio Device: BTS

CenterFreq
1.712500000 GHz|

Span 10 MHz|
#Sweep 100 ms}

30.7 dBm

99.00 %
-26.00 dB

25RB#0

25RB#0

Agilent Spectrum Analyzer - Occupied BW

T N T T I

Center Freq 1.732500000 GHz
#IFGain:Low

Ref 30.00 dBm

Center 1.733 GHz
#Res BW 100 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

SENSEINT| SOURCE OFF
Center Freq: 1.732500000 GHz
Trig: Free Run
#htten: 40 dB

TN

#VBW 300 kHz

Total Power

4.4883 MHz
1.411 kHz
4.919 MHz

OBW Power
x dB

AvglHold:

Low Channel

Agilent Spectrum Analyzer - Occupied BW.

ALIGNAUTO |04:21:06 AMDec 19,2024

Radio Std: None Frequency

1001100
Radio Device: BTS

CenterFreq
1.732500000 GHz|

Span 10 MHz|
#Sweep 100 ms}

31.9 dBm

99.00 %
-26.00 dB

I I =T I
Center Freq 1.732500000 GHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

‘SENSEIINT| SOURCE OFF
Center Freq: 1.732500000 GHz
Trig: Free Run

#IFGain:Low _ #Atten: 40 dB

Ref 30.00 dBm

Center 1.733 GHz
#Res BW 100 kHz

#VBW 300 kHz
Total Power
4.4968 MHz

-5 Hz
4.963 MHz

OBW Power
x dB

ALIGNAUTO |04:21:23AMDec 19,2024

Radio Std: None. Frequency

‘AvglHold: 1001100

Radio Device: BTS

CenterFreq
1.732500000 GHz|

Span 10 MHz|
#Sweep 100 ms}

30.8 dBm

99.00 %
-26.00 dB

25RB#0

25RB#0

Agilent Spectrum Analyzer - Occupied BW
T N T T I
Center Freq 1.752500000 GHz

#IFGain:Low

iCenter 1.753 GHz
#Res BW 100 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

SENSEINT| SOURCE OFF
Center Freq: 1.752500000 GHz
Trig: Free Run
At B

#VBW 300 kHz

Total Power

4.5056 MHz
-8.061 kHz
4.942 MHz

OBW Power
x dB

AvglHold:

Middle Channel

Agilent Spectrum Analyzer - Occupied BW.

ALIGNAUTO |04:21:42AMDec 19,2024

Radio Std: None. Frequency
100/100

Radio Device: BTS

CenterFreq
1.752500000 GHz|

Span 10 MHz|
#Sweep 100 ms}

31.6 dBm

99.00 %
-26.00 dB

o RL | R s ac | ]
Center Freq 1.752500000 GHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

‘SENSE:INT| SOURCE OFF
Center Freq: 1.752500000 GHz
Trig: Free Run

#IFGain:Low _ #Atten: 40 dB

Ref 30.00 dBm

Center 1.753 GHz
#Res BW 100 kHz

#VBW 300 kHz
Total Power
4.5082 MHz

-902 Hz
4.924 MHz

OBW Power
x dB

ALIGNAUTO |04:21:58AMDec 19,2024

Radio Std: None. Frequency

‘AvglHold: 1001100

Radio Device: BTS

CenterFreq
1.752500000 GHz|

Span 10 MHz|
#Sweep 100 ms}

30.7 dBm

99.00 %
-26.00 dB

25RB#0

25RB#0

High Channel

TEL : +86-755 2302 9901

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-10MHz Channel Bandwidth

Agilent Spectrum Analyzer - Occupied BW.

oa sl |
Center Freq 1.715000000 GHz

Ref 30.00 dBm

Center 1.715 GHz
#Res BW 200 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

#IFGain:Low

QPSK

SENSEINT| SOURCE OFF
Center Freq: 1.715000000 GHz
Trig: Free Run ‘AvglHold: 30/30
#htten: 40 dB

ALIGNAUTO

05:10:15 AMDec 19, 2024

Radio Std: None

Radio Device: BTS

Agilent Spectrum Analyzer - Occupied BW
- - T T
ey Center Freq 1.715000000 GHz
#IFGain:Low

Ref 30.00 dBm

CenterFreq

16QAM

SENSEINT| SOURCE OFF
Center Freq: 1.715000000 GHz
Trig: Free Run
#htten: 40 dB

ALIGNAUTO
Radio Std: None

‘AvglHold: 30/30

Radio Device: BTS

T FS AT B H ARP

1.715000000 GHz|

Ly S N

#VBW 620 kHz

Total Power

8.9894 MHz
8.321 kHz
9.765 MHz

OBW Power
x dB

Span 20 MHz,
#Sweep 100 ms}

31.7 dBm

99.00 %
-26.00 dB

Center 1.715 GHz
#Res BW 200 kHz

Occupied Bandwidth

#VBW 620 kHz

Total Power

8.9929 MHz

Transmit Freq Error
x dB Bandwidth

13.718 kHz
9.778 MHz

OBW Power
x dB

Span 20 MHz,
#Sweep 100 ms}

30.9 dBm

99.00 %
-26.00 dB

05:10:25 AMDec 19, 2024

Frequency

CenterFreq
1.715000000 GHz|

50RB#0

50RB#0

Agilent Spectrum Analyzer - Occupied BW.

I I =T I
Center Freq 1.732500000 GHz

iCenter 1.733 GHz
#Res BW 200 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

#IFGain:Low

SENSEINT| SOURCE OFF
Center Freq: 1.732500000 GHz
Trig: Free Run ‘AvglHold: 30/30
#htten: 40 dB

ALIGNAUTO

#VBW 620 kHz

Total Power 32.

8.9883 MHz
-12.371 kHz
9.757 MHz

OBW Power 9
x dB -26.

05:10:37 AMDec 18,

Radio Std: None

Radio Device: BTS

Low Channel

Agilent Spectrum Analyzer - Occupied BW
znes [N - T T |
ey Center Freq 1.732500000 GHz

#IFGain:Low

Ref 30.00 dBm

CenterFreq
1.732500000 GHz|

Span 20 MHz,

#Sweep 100

0 dBm

9.00 %
.00 dB

ms|

Occupied Bandwidth

‘SENSEIINT| SOURCE OFF
Center Freq: 1.732500000 GHz
Trig: Free Run
#Atten: 40 dB

#VBW 620 kHz

Total Power

8.9906 MHz

Transmit Freq Error

x dB Bandwidth 9.816

-16.851 kHz

OBW Power

MHz x dB

ALIGNAUTO  |05:10:47 AMDec 19,2024

Radio Std: None

‘AvglHold: 30/30

Radio Device: BTS

AtV o

Span 20 MHz,
#Sweep 100 ms}

31.0 dBm

99.00 %
-26.00 dB

Frequency

CenterFreq
1.732500000 GHz|

/M T R\

50RB#0

50RB#0

Agilent Spectrum Analyzer - Occupied BW

Center Freq 1.750000000 GHz

#IFGain:Low

Ref 30.00 dBm

Center 1.75 GHz
#Res BW 200 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

SENSEINT| SOURCE OFF
Center Freq: 1.750000000 GHz
Trig: Free Run Avg|Hold: 30730
#Atten: 40 dB

ALIGNAUTO

#VBW 620 kHz

Total Power

8.9764 MHz
2.942 kHz
9.762 MHz

OBW Power

x dB -26.

'STATUS.

05:10:50 AM Dec 19, 2024

Radio Std: None

Radio Device: BTS

31.9dBm

99.00 %

00 dB

Span 20 MHz
#Sweep 100 ms|

Agilent Spectrum Analyzer - Occupied BW
- - T T |
ey Center Freq 1.750000000 GHz

#IFGain:Low

Ref 30.00 dBm

CenterFreq
1.750000000 GHz

f

PRI PR P EN) X |

Center 1.75 GHz

UGl | bRes BW 200 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

‘SENSE:INT| SOURCE OFF

Center Freq: 1.750000000 GHz
rig: Free Run

#Atten: 40 dB

#VBW 620 kHz

Total Power

8.9877 MHz
-2.034 kHz
9.783 MHz

OBW Power
x dB

ALGNAUTO  |05:11:08AMDec 19,2024

Radio Std: None

‘AvglHold: 30/30

Radio Device: BTS

N T

LESTEEPISW S

Span 20 MHz,
#Sweep 100 ms}

30.9 dBm

99.00 %
-26.00 dB

'STATUS.

Frequency

CenterFreq
1.750000000 GHz|

50RB#0

50RB#0

High Channel

TEL : +86-755 2302 9901

FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
-~ 1
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LTE FDD Band 4-15MHz Channel Bandwidth

QPSK 16QAM

Agilent Spectrum Analyzer - Occupied BW. Agilent Spectrum Analyzer - Occupied BW.

‘SENSE:INT| SOURCE OFF ALIGNAUTO  |05:59:34 AMDec 19,2024 ‘SENSEIINT| SOURCE OFF ALIGNAUTO _|05:59:45AM Dec 19,2024

RL__| R [s0e ac | ] RL__| R [s0e ac | ]
Center Freq 1.717500000 GHz $e_merFr s 7175000:0 Glnzld sor0 Radio Std: None Frequency Center Freq 1.717500000 GHz $e_merrrre;: 1.717500020 Glnzld sor0 Radio Std: None Frequency
rig: Free Run wglHold: > Trig: Free Run wglHold:
#IFGainiLow __ #Atten: 40 dB Radio Device: BTS #IFGainiLow _ #Atten: 40 dB Radio Device: BTS

Ref 30.00 dBm

CenterFreq O PR v CenterFreq
1.717500000 GHz| f 1.717500000 GHz|

/

Aot gon g ANt

ICenter 1.718 GHz Span 30 MHz ICenter 1.718 GHz Span 30 MHz
#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms} #Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms}

Occupied Bandwidth Total Power 32.1dBm Occupied Bandwidth Total Power 31.2dBm
13.493 MHz 13.488 MHz

Transmit Freq Error 17.058 kHz OBW Power 99.00 % Transmit Freq Error 12.482 kHz OBW Power 99.00 %

x dB Bandwidth 14.71 MHz x dB -26.00 dB x dB Bandwidth 14.66 MHz x dB -26.00 dB

75RB#0 75RB#0
Low Channel

Agilent Spectrum Analyzer - Occupied BW Agilent Spectrum Analyzer - Occupied BW
L N T SENSEINT| SOURCE OFF | ALIGNAUTO |05:59:57 AM Dec 19, 2024 L N T SENSENT| SOURCE OFF | ALIGNAUTO |06:00:08AM Dec 19, 2024
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None Frequency Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None Frequency
Trig: Free Run ‘AvglHold: 30/30 > Trig: Free Run ‘AvglHold: 30/30
#IFGainiLow __ #Atten: 40 dB Radio Device: BTS #IFGainiLow _ #Atten: 40 dB Radio Device: BTS

Ref 30.00 dBm

CenterFreq . CenterFreq
1.732500000 GHz| 1.732500000 GHz|

bt LT

| [ ]
iCenter 1.733 GHz Span 30 MHz ICenter 1.733 GHz Span 30 MHz | F:
#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms} #Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms}

Occupied Bandwidth Total Power 32.4 dBm Occupied Bandwidth Total Power 31.7 dBm ‘FR
13.488 MHz 13.525 MHz

Transmit Freq Error -4.287 kHz OBW Power 99.00 % Transmit Freq Error -17.288 kHz OBW Power 99.00 % .

x dB Bandwidth 19.85 MHz x dB -26.00 dB x dB Bandwidth 16.83 MHz x dB -26.00 dB ~—

75RB#0 75RB#0
Middle Channel

Agilent Spectrum Analyzer - Occupied BW Agilent Spectrum Analyzer - Occupied BW
L N T SENSEINT| SOURCE OFF | ALIGNAUTO | 06:00:20AM Dec 19, 2024 L N T SENSENT| SOURCE OFF | ALIGNAUTO |06:00:31AM Dec 19, 2024
Center Freq 1.747500000 GHz Center Freq: 1.747500000 GHz Radio Std: None Frequency Center Freq 1.747500000 GHz Center Freq: 1.747500000 GHz Radio Std: None Frequency
Trig: Free Run ‘AvglHold: 30/30 > Trig: Free Run ‘AvglHold: 30/30
#IFGain:Low __ #Att 48 Radio Device: BTS #IFGain:Low __ #Atten: 40 dB Radio Device: BTS

Ref 30.00 dBm

CenterFreq CenterFreq
1.747500000 GHz| 1.747500000 GHz|

R o -
Byt s dninind ARty

ICenter 1.748 GHz Span 30 MHz ICenter 1.748 GHz Span 30 MHz
#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms} #Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms}

Occupied Bandwidth Total Power 32.3 dBm Occupied Bandwidth Total Power 31.3 dBm
13.432 MHz 13.476 MHz

Transmit Freq Error -14.073 kHz OBW Power 99.00 % Transmit Freq Error -18.734 kHz OBW Power 99.00 %

x dB Bandwidth 14.62 MHz x dB -26.00 dB x dB Bandwidth 14.70 MHz x dB -26.00 dB

75RB#0 75RB#0
High Channel

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-20MHz Channel Bandwidth

QPSK

SENSEINT| SOURCE OFF
Center Freq: 1.720000000 GHz
Trig: Free Run Avg|Hold: 30730
#Atten: 40 dB

Agilent Spectrum Analyzer - Occupied BW
3 ALIGNAUTO

Center Freq 1.720000000 GHz

#IFGain:Low

Ref 30.00 dBm

[P WP P REPEY S AR

|-

Center 1.72 GHz

Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth
17.

Transmit Freq Error

x dB Bandwidth

0 MHz
6.527 kHz
19.34 MHz

OBW Power
x dB

06:48:48 AM Dec 19, 2024

Radio Std: None Frequency

Radio Device: BTS

CenterFreq
1.720000000 GHz

Span 40 MHz

#Sweep 100 ms| CF Step|

Total Power 32.5dBm

99.00 %
-26.00 dB

= 'STATUS.

I I =T I
Center Freq 1.720000000 GHz

16QAM

Agilent Spectrum Analyzer - Occupied BW

c SENSEINT| SOURCE OFF
Center Freq: 1.720000000 GHz
Trig: Free Run

#IFGain:Low _ #Atten: 40 dB

Ref 30.00 dBm

/
il
AT
(st

Center 1.72 GHz

Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power
18.022 MHz
49.183 kHz

19.38 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

ALGNAUTO |06:48:59AMDec 19,2024

Radio Std: None. Frequency

‘AvglHold: 30/30

Radio Device: BTS

CenterFreq
1.720000000 GHz|

o P,

- Span 40 MHz
#Sweep 100 ms}

31.6 dBm

99.00 %
-26.00 dB

'STATUS.

100RB#0

100RB#0

Agilent Spectrum Analyzer - Occupied BW.

‘SENSEIINT| SOURCE OFF

I I =T I
Center Freq 1.732500000 GHz Center Freq: 1732500000 GHz
Trig: Free Run ‘AvglHold: 30/30

#IFGain:Low __ #Atten: 40 dB

Ref 30.00 dBm

i

men.wmmvmw‘

AT P YOS ¥ WSRATSURPN S o

iCenter 1.733 GHz

Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power
17.947 MHz
-15.883 kHz

19.58 MHz

Transmit Freq Error OBW Power

x dB Bandwidth

ALIGNAUTO

Low Channel

06:49:11AMDec 19,2024

Radio Std: None. Frequency

Radio Device: BTS

CenterFreq
1.732500000 GHz|

Span 40 MHz
#Sweep 100 ms}

32.5dBm

99.00 %
x dB -26.00 dB

Agilent Spectrum Analyzer - Occupied BW.
C ‘SENSEIINT| SOURCE OFF
Center Freq: 1.732500000 GHz
Trig: Free Run
#Atten: 40 dB

I I =T I
Center Freq 1.732500000 GHz

#IFGain:Low

Ref 30.00 dBm

[ SUNR PP NI NP

/

/

iCenter 1.733 GHz

Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power
17.964 MHz
7.107 kHz

19.30 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

ALIGNAUTO  |06:49:22AMDec 19,2024

Radio Std: None. Frequency

‘AvglHold: 30/30

Radio Device: BTS

CenterFreq
1.732500000 GHz|

Span 40 MHz
#Sweep 100 ms}

31.7 dBm

99.00 %
-26.00 dB

100RB#0

100RB#0

Agilent Spectrum Analyzer - Occupied BW.
C SENSEINT| SOURCE OFF

I I =T
Center Freq 1.745000000 GHz Center Freq: 1745000000 GHz
Trig: Free Run ‘AvglHold: 30/30

#IFGain:Low _ HAtte dB

Ref 30.00 dBm

3 e TSN S S NP ST TP S

/

e

iCenter 1.745 GHz

Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power
17.942 MHz
-5.298 kHz

19.29 MHz

OBW Power
x dB -2

Transmit Freq Error
x dB Bandwidth

ALIGNAUTO

Middle Channel

06:49:34 AMDec 19, 2024

Radio Std: None. Frequency

Radio Device: BTS

CenterFreq
1.745000000 GHz|

Span 40 MHz
#Sweep 100 ms}

32.7 dBm

99.00 %
6.00 dB

Agilent Spectrum Analyzer - Occupied BW.
C SENSE:INT| SOURCE OFF

Center Freq: 1.745000000 GHz

Trig: Free Run

#Atten: 40 dB

I I =T I
Center Freq 1.745000000 GHz

#IFGain:Low

Center 1.745 GHz

Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power
17.957 MHz
-31.116 kHz

19.29 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

ALIGNAUTO |06:49:45AMDec 19,2024

Radio Std: None. Frequency

‘AvglHold: 30/30

Radio Device: BTS

CenterFreq
1.745000000 GHz|

Span 40 MHz
#Sweep 100 ms}

31.5 dBm

99.00 %
-26.00 dB

100RB#0

100RB#0

High Channel

TEL : +86-755 2302 9901

FAX :

+86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail : service@cer-mark.com
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3.4 Band Edge Compliance

LIMIT

According to §27.53 (h): For operations in the 1710-1755 MHz and 2110-2155 MHz bands, the power of any
emission outside a licensee’s frequency block shall be attenuated below the transmitter power (P) by at least
43 + 10 log10(P) dB.

TEST CONFIGURATION

I CMW3500

I:l 4': I :..l:-:;m conpler |

EUT

Spectrum
Analvzer

TEST PROCEDURE

1. The transmitter output port was connected to base station.

2. The RF output of EUT was connected to the power meter by RF cable and attenuator, the path loss was
compensated to the results for each measurement.

3. Set EUT at maximum power through base station.

4. Select lowest and highest channels for each band and different modulation.

5. Measure Band edge using RMS (Average) detector by spectrum.

\ LY/

TEST RESULTS

Remark:
1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE
FDD Band 4, recorded worst case for each Channel Bandwidth of LTE FDD Band 4.

results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK

this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com
TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
- | ——. 0000 0 0 0 ]
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LTE FDD Band 4-1.4MHz Channel Bandwidth Band Edge Compliance

Agilent Spectrum Analyzer - Spurious Emissions.
S0Q A

|
Center Freq 13.255000000 GHz
IFGain:Low

Ref Offset 9.06 dB
Ref 30.00 dBm

RPN ST fu\/'J\r\/\/”W
Y

Start 1.709 GHz

Spur | Range [ Start Freq
17090 GHz

[ Stop Freq
1.7100 GHz

[RBW

sc

QPSK

‘AvglHold: 10110

[ Frequency

'STATUS.

[ | CSENSEINT|SOURCEORF | ALIGNAUTO  [02:46:19AMDec 15,2024
Center Freq: 13.255000000 GHz
Trig: Free Run

#htten: 40 dB

Radio Std: None

Radio Device: BTS

16QAM

Agilent Spectrum Analyzer - Spurious Emissions.
RL S0Q A

|
Center Freq 13.255000000 GHz
IFGain:Low

Frequency Center Freq: 13.255000000 GHz

Trig: Free Run
#Atten: 40 dB

Ref Offset 9.06 dB
Ref 30.00 dBm

CenterFreq
13255000000 GHz|

el

PN
A
Lt AN """'\I\‘/J\

Start 1.709 GHz

Spur | Range | StartFreq [ Stop Freq
1.7100 GHz

1.71

[RBW | Frequency
15.00 kHz 1.709

FreqOffset (1000 ke

0 Hz,

sc

Amplitude

[ GENSEINT| SOURCE OFF | ALIGNAUTO  |02146:46AMDec 19,2024

Radio Std: None. Frequency

‘AvglHold: 10110

Radio Device: BTS

CenterFreq
13255000000 GHz|

N

[ [ALimit

'STATUS.

6RB#0

6RB#0

Agilent Spectrum Analyzer - Spurious Emissions.
S0Q A

|
Center Freq 13.255000000 GHz

IFGain:Low. #Atte

Ref Offset 9.01 dB
Ref 30.00 dBm

/

Start 1.754 GHz

Spur | Range | StartFreq [ Stop Freq

sc

‘AvglHold: 10110
: 40 dB

'STATUS.

[ | CSENSEINT|SOURCEORF | ALIGNAUTO  [02:49:06AMDec 19,2024
Center Freq: 13.255000000 GHz
Trig: Free Run

Radio Std: None

Low Channel

Agilent Spectrum Analyzer - Spurious Emissions.
RL S0Q A

|
Center Freq 13.255000000 GHz
IFGain:Low

Frequency Center Freq: 13.255000000 GHz
Trig: Fi

ee Run

AL 40 dB

Ref Offset 9.01 dB
Ref 30.00 dBm

13.265000000 GHz|

Start 1.754 GHz

Spur | Range | StartFreq [ Stop Freq
GHz _|1.7550 GHz
1z 1z

[RBW | Frequency
100.0 kHz 1.754139000 GHz 8.607 dBm

15.00 kHz | 1 000 C
FreqOffset|

0 Hz,

sc

[ Amplitude

[ GENSEINT| SOURCE OFF | ALIGNAUTO  |02149:33AMDec 19,2024

Radio Std: None. Frequency

‘AvglHold: 10110

Radio Device: BTS

CenterFreq
13255000000 GHz|

'STATUS.

6RB#0

6RB#0

High Channel

TEL : +86-

755 2302 9901

FAX :

+86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
- | ——. 0000 0 0 0 ]
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LTE FDD Band 4-3MHz Channel Bandwidth Band Edge Compliance

Agilent Spectrum Analyzer - Spurious Emissions
RL RF 500 AC

[__RE__|s00  AC |
Center Freq 13.255000000 GHz
IFGain:Low

Ref Offset 9.06 dB
Ref 30.00 dBm

——

Start 1.709 GHz

Spur | Range | Start Freq | Stop Freq

8|

QPSK

03:37:58 AM Dec 19, 2024
Center Freq: 13255000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10110
HAtt B

Agilent Spectrum Analyzer - Spurious Emissions

T
= Center Freq 13.255000000 GHz

Radio Device: BTS

Ref Offset 9.06 dB
Ref 30.00 dBm

CenterFreq
13.255000000 GHz,

Start 1.709 GHz

[RBW | Frequency Spur | Range | StartFreq [ Stop Freq

'STATUS

IFGain:Low

16QAM

[ GENSEINT| SOURCE OFF | ALIGNAUTO  |03:39:05AMDec 19,2024

Center Freq: 13.255000000 GHz Frequency
Trig: Free Run AvglHold: 10110

#Atten: 40 dB

Radio Std: None

Radio Device: BTS

CenterFreq
13255000000 GHz|

[RBW _[Frequency [ Ampl

'STATUS.

15RB#0

15RB#0

Agilent Spectrum Analyzer - Spurious Emissions.
RL RE 500 AC

L RL__ | RE_soo ac |
Center Freq 13.255000000 GHz
IFGain:Low

Ref Offset 9.01 dB
Ref 30.00 dBm

Start 1.752 GHz

Spur | Range [ Start Freq
520 GHz

[ Stop Freq
1.7550 GHz
1.7560 GHz

sc

[ GENSEINT| SOURCE OFF | ALIGNAUTO  [03:44:44 AMDec19,2024

Low Channel

Agilent Spectrum Analyzer - Spurious Emissions.
RL RF 500 AC

Center Freq: 13.255000000 GHz Frequency

Trig: Free Run ‘AvglHold: 10110

#htten: 40 dB

Radio Std: None

Ref Offset 9.01 dB
Ref 30.00 dBm

13.265000000 GHz|

Stop 1.756 GHz Start 1.752 GHz

[RBW | Frequency
100.0 kHz 1.752870000 GHz
0.00 kHz |1 007000 GHz [

[ Amplitude Spur | Range | StartFreq [ Stop Freq

44.35 dB 1.7550 GHz

FreqOffset|
0 Hz|

'STATUS. =

L RL__ | RE_soo ac |
Center Freq 13.255000000 GHz
IFGain:Low

19.06 dB 2 iz

[ GENSEINT| SOURCE OFF | ALIGNAUTO  |03:45:52AMDec19,2024

Center Freq: 13.255000000 GHz Radio Std: None. Frequency
Trig: Free Run ‘AvglHold: 10110
40 4B

AL Radio Device: BTS

CenterFreq
13255000000 GHz|

[RBW _[Frequency | Amplitude
100.0 kHz 1.753266000 GHz 4.764 dBm

00 kHz |1 03000 C 19dBm | [-19.19dB

'STATUS.

15RB#0

15RB#0

High Channel

TEL : +86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
- | ——. 0000 0 0 0 ]

FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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LTE FDD Band 4-5MHz Channel Bandwidth Band Edge Compliance

RL___| _RE_ |0

Start 1.709 GHz

sc

Agilent Spectrum Analyzer - Spurious Emissions
soe_ac | | | SENSEINT|SOURCEOFF| _ ALIGNAUTO  |04:27:33AMDec 19,2024 RL
Center Freq 13.255000000 GHz

Spur | Range [ Start Freq
17090 GHz

QPSK

Center Freq: 13.255000000 GHz Frequency
Trig: Free Run ‘AvglHold: 10110
#htten: 40 dB

Radio Std: None

IFGain:Low Radio Device: BTS

Ref Offset 9.06 dB
Ref 30.00 dBm

CenterFreq
13255000000 GHz|

‘/_‘,w____““
J

L RL__| R | |
Center Freq 13.255000000 GHz

16QAM

Agilent Spectrum Analyzer - Spurious Emissions.

RE 500 AC
Center Freq: 13.255000000 GHz
Trig: Free Run
IFGain:Low. #Atten: 40 dB
Ref Offset 9.06 dB
Ref 30.00 dBm

Start 1.709 GHz

[ Stop Freq
1.7100 GHz

[RBW | Frequency
51.00 kHz | 1.709997000 GHz
100.0 kHz |1

[ Amplitude

FreqOffset|
0 Hz|

'STATUS. =

Spur | Range [ Start Freq

[ Stop Freq
1.7100 GHz
1.715

[RBW _[Frequency | Amplitude
51.00 kHz |1.709996000 GHz -
100.0 kHz |1

90 GHz
00 GHz

‘AvglHold: 10110

'STATUS.

[ GENSEINT| SOURCE OFF | ALIGNAUTO  |04i28:44 AMDec 19,2024

Radio Std: None

Radio Device: BTS

Frequency

CenterFreq
13255000000 GHz|

25RB#0

25RB#0

RL___| _RE_ |0

Start 1.75 GHz

sc

Agilent Spectrum Analyzer - Spurious Emissions
soe_ac | | | SENSEINT|SOURCEOFF| _ ALIGNAUTO  |04:34:21AMDec19,2024 RL
Center Freq 13.255000000 GHz

Spur | Range [ Start Freq

Low Channel

Center Freq: 13.255000000 GHz Frequency
Trig: Free Run ‘AvglHold: 10110

#Atten: 40 dB

Radio Std: None

IFGain:Low.

Ref Offset 9.01 dB
Ref 30.00 dBm

13.265000000 GHz|

L RL__| R | |
Center Freq 13.255000000 GHz

Agilent Spectrum Analyzer - Spurious Emissions.

RE 500 AC
Center Freq: 13.255000000 GHz

Trig: Free Run AvglHold: 10110
IFGain:Low. #Atten: 40 dB
Ref Offset 9.01 dB

Ref 30.00 dBm

-

Start 1.75 GHz

[ Stop Freq

| 1194348 FreqOfset
0Hz,

'STATUS. =

| 1195248

'STATUS.

[ GENSEINT| SOURCE OFF | ALIGNAUTO  [04:35:27 AMDac 19,2024

Radio Std: None

Radio Device: BTS

-47.78 dB

Frequency

CenterFreq
13255000000 GHz|

/M T R\

25RB#0

25RB#0

High Channel

TEL : +86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com
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LTE FDD Band 4-10MHz Channel Bandwidth Band Edge Compliance

Agilent Spectrum Analyzer - Spurious Emissions.
RL RE 500 AC

L RL__| R | |
Center Freq 13.255000000 GHz
IFGain:Low

Ref Offset 9.07 dB
Ref 30.00 dBm

Start 1.709 GHz

Spur | Range | StartFreq [ Stop Freq

1.7100 GHz

sc

[ GENSEINT|SOURCE OFF | ALIGNAUTO  |05:16:48AMDec19,2024

—— "

QPSK

Agilent Spectrum Analyzer - Spurious Emissions.
RL RF 500 AC

Center Freq: 13.255000000 GHz Frequency

Trig: Free Run ‘AvglHold: 10110

#htten: 40 dB

Radio Std: None

Radio Device: BTS

Ref Offset 9.07 dB
Ref 30.00 dBm

CenterFreq
13255000000 GHz|

4

Start 1.709 GHz

[RBW | Frequency
100.0 kHz 1.709
100.0 kHz |1

[ Amplitude Spur | Range [ Start Freq
90 GHz

00 GHz

[ Stop Freq
1.7100 GHz
1.7200

-19.54 dB

i Freq Offset|

0 Hz,

'STATUS. =

L RL__| R | |
Center Freq 13.255000000 GHz
IFGain:Low

——t—

16QAM

[ GENSEINT| SOURCE OFF | ALIGNAUTO  |05:17:55AMDec19,2024

Center Freq: 13.255000000 GHz Frequency
Trig: Free Run AvglHold: 10110
#Atten: 40 dB

Radio Std: None

Radio Device: BTS

CenterFreq
13255000000 GHz|

ERT

Stop 1.72 GHz,

[RBW _[Frequency [Amplitude |
100.0 kHz 1.709949000 GHz -
100.0 kHz |1

A Limit
-20.13dB

'STATUS.

50RB#0

50RB#0

Agilent Spectrum Analyzer - Spurious Emissions.
RL RE 500 AC

L RL__| R | |
Center Freq 13.255000000 GHz
IFGain:Low

Ref Offset 9.01 dB
Ref 30.00 dBm

Start 1.745 GHz

Spur | Range | StartFreq [ Stop Freq
GHz
560 GHz

sc

[ GENSEINT|SOURCE OFF | ALIGNAUTO  |05:23:32AMDec19,2024

Low Channel

Agilent Spectrum Analyzer - Spurious Emissions.
RL RF 500 AC

Center Freq: 13.255000000 GHz Frequency

Trig: Free Run ‘AvglHold: 10110

#htten: 40 dB

Radio Std: None

Ref Offset 9.01 dB
Ref 30.00 dBm

CenterFreq
13255000000 GHz|

Stop 1.756 GHz Start 1.745 GHz

Spur | Range | StartFreq [ Stop Freq
4950 dB

| 1201448

FreqOffset|
0 Hz|

'STATUS. =

L RL__| R | |
Center Freq 13.255000000 GHz
IFGain:Low

[ GENSEINT| SOURCE OFF | ALIGNAUTO  |05:24:38AMDec 19,2024

Center Freq: 13.255000000 GHz Radio Std: None. Frequency
Trig: Free Run ‘AvglHold: 10110
40 4B

AL Radio Device: BTS

CenterFreq
13255000000 GHz|

[RBW _[Frequency | Amplitude
100.0 kHz|1.745730000 GHz |-0.422 dBm
100.0 kHz |1 000 GHz dBm

'STATUS.

50RB#0

50RB#0

High Channel

TEL :

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901 FAX : +86-755 2302 9901

E-mail : service@cer-mark.com
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LTE FDD Band 4-15MHz Channel Bandwidth Band Edge Compliance
QPSK 16QAM

Agilent Spectrum Analyzer - Spurious Emissions Agilent Spectrum Analyzer - Spurious Emissions
LRL__ | RE oS00 ac |l | SENSEINT[SOURCEOFF |  ALIGNAUTO  |06:06:14AMDec 19,2024 LRU_ | RE oS00 ac |l | SENSEINT[SOURCEOFF |  ALIGNAUTO  |06:07:22AMDec 19,2024
Center Freq 13.255000000 GHz ?e_nterFreRq: 13.55000:00&»—1'1(‘ Jorto Radio Std: None. Frequency Center Freq 13.255000000 GHz ?enteFrFreRq: 13.55000:00&»—1'1(‘ Lorto Radio Std: None Frequency
rig: Free Run wglHold: > Trig: Free Run wglHold:
IFGainiLow _ #Atten: 40 dB Radio Device: BTS IFGainiLow _ #Atten: 40 dB Radio Device: BTS

Ref Offset 9.06 dB Ref Offset 9.06 dB
Ref 30.00 dBm Ref 30.00 dBm

CenterFreq CenterFreq
13255000000 GHz| 13255000000 GHz|

et S R ———

-

Start 1.709 GHz Stop 1.725 GHz Start 1.709 GHz Stop 1.725 GHz

Spur | Range | StartFreq [ Stop Freq Auto Man Spur [Range [ StartFreq | StopFreq |RBW | Frequency  |Amplitude | |[ALimit
1.7100GHz _|150 0 8 1918 dB 90 GHz _|1.7100 GHz _|150.0 kHz | 1.709713000 GHz |-33.00 -2000dB

7 dB 2 00 GHz 1 100.0 kHz | 1 51.86 dB
et — FreqOffset| 00He Letdm |

0 Hz,

sc 'STATUS. sc 'STATUS.

75RB#0 75RB#0
Low Channel

Agilent Spectrum Analyzer - Spurious Emissions Agilent Spectrum Analyzer - Spurious Emissions
LR = 0o e T = T | SeNSEINT[SOURCEOFF | ALIGNAUTO _[05:1302AMDac 19,2024 LR = 0o e T = T | SeNSEINT[SOURCEOFF | ALIGNAUTO _[05:14:10AMDac 19,2004
Center Freq 13.255000000 GHz Center Freg; 13255000000 GHz Radio Std: None Frequency Center Freq 13.255000000 GHz Center Fre; 13.255000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10110 Trig: Free Run Avg|Hold: 10110
IFGain:Low #Atten: 40 dB IFGain:Low AL 40 dB Radio Device: BTS

Ref Offset 9.01 dB Ref Offset 9.01 dB
Ref 30.00 dBm Ref 30.00 dBm

CenterFreq
13255000000 GHz| 13255000000 GHz|

er .

Start 1.74 GHz Stop 1.756 GHz Start 1.74 GHz

Spur | Range | StartFreq [ Stop Freq Auto Man Spur | Range | StartFreq [ Stop Freq
-51.00dB 17400 GHz _|1.7550 GHz | 100 - 52.13dB

19.07 dB 2 1 iz |1 GHz 02 dBm 20.02 dB
S | Freqorset e S

b

sc 'STATUS. sc 'STATUS.

75RB#0 75RB#0
High Channel

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-20MHz Channel Bandwidth Band Edge Compliance

QPSK

‘SENSE:INT| SOURCE OFF ALIGNAUTO |06:55:11AMDec 19,2024

RL soe_ac | |
Center Freq 13.255000000 GHz Center Freq: 13.255000000 GHz Radio Std: None
Trig: Free Run ‘AvglHold: 10110
a8

IFGain:Low. #Atte

Agilent Spectrum Analyzer - Spurious Emissions.

Frequency

Radio Device: BTS

Ref Offset 9.05 dB
Ref 30.00 dBm

CenterFreq
13255000000 GHz|

Start 1.709 GHz

Spur [Range [ StartFreq | StopFreq |RBW | Frequency | Amplitude
1.7100 GHz _|200.0 kHz | 1.709998000 GHz -19.06 dB

100.0 kHz | 1 50000 5 dB
00He L2oofdbm | FreqOffset|

0 Hz,

sc 'STATUS.

16QAM

[ | SENSEINT[SOURCEOFF| _ ALIGNAUTO  [06:56:10AMDec 19,2024
Center Freq; 13.255000000 GHz Radio Std: None

Trig: Free Run Avg|Hold: 10/10
#Atten: 40 dB

Agilent Spectrum Analyzer - Spurious Emissions.
RL S0Q A

|
Center Freq 13.255000000 GHz
IFGain:Low

Frequency
Radio Device: BTS

Ref Offset 9.05 dB
Ref 30.00 dBm

CenterFreq
13255000000 GHz|

Start 1.709 GHz Stop 1.73 GHz

Spur | Range [ Start Freq
90 GHz

[StopFreq |RBW |Frequency | Amplitude
1.7100 GHz _|200.0 kHz |1.709998000 GHz |-
100.0 kHz |1

sc 'STATUS.

100RB#0

100RB#0

Agilent Spectrum Analyzer - Spurious Emissions.

RL soe_ac | | 07:02:00 AMDec 19,2024
Center Freq 13.255000000 GHz Center Freq: 13.255000000 GHz Radio Std: None
Trig: Free Run ‘AvglHold: 10110

IFGain:Low. #Atten: 40 dB

Frequency

Ref Offset 9.01 dB
Ref 30.00 dBm

13.265000000 GHz|

Start 1.735 GHz

Spur | Range | StartFreq [ Stop Freq
1.7550 GHz
1.7560 GHz |2

sc 'STATUS.

Low Channel

FreqOffset|
0 Hz|

Agilent Spectrum Analyzer - Spurious Emissions.
RL soe ac | | | SENSEINT|SOURCEOFF| _ ALIGNAUTO  |07.03:08AMDec 19,2024
Center Freq 13.255000000 GHz Center Freq; 13.255000000 GHz Radio Std: None
Trig: Free Run ‘AvglHold: 10110

IFGain:Low #Atten: 40 dB

Frequency
Radio Device: BTS

Ref Offset 9.01 dB
Ref 30.00 dBm

CenterFreq
13255000000 GHz|

1 §F/

Start 1.735 GHz

Spur |Range | StartFreq | Stop Freq |RBW | Frequency
1.7550 GHz _|100.0 kHz 1

iz |200.0 kHz |1

\ L

sc 'STATUS.

100RB#0

100RB#0

High Channel

TEL : +86-755 2302 9901 FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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3.5 Spurious Emission
LIMIT

According to §27.53 (h): For operations in the 1710-1755 MHz and 2110-2155 MHz bands, the power of any
emission outside a licensee’s frequency block shall be attenuated below the transmitter power (P) by at least
43 + 10 log10(P) dB.

TEST CONFIGURATION
Conducted Spurious Measurement:
I CMW500
Drirectional coupler
——1L i
EUT ]
Spectrum
Analvzer
Radiated Spurious Measurement:
FRP Dome

{Antenna Tower)

[ae ]| EBUT | l ......... By

‘=t GroundPlane ame
Spectrum Analyzer| -+ oo

f

Soem

Pre-Amplifier

[ 1] [Controtied——

L 1

TEST PROCEDURE

The EUT was setup according to EIA/TIA 603D.

Conducted Spurious Measurement:

a. Place the EUT on a bench and set it in transmitting mode.
b. Connect a low loss RF cable from the antenna port to a spectrum analyzer and CMW500 by a Directional
Couple.
c. EUT Communicate with CMW500, then select a channel for testing.
d. Add a correction factor to the display of spectrum, and then test.
e. The resolution bandwidth of the spectrum analyzer was set sufficient scans were taken to show the out of
band Emission if any up to10" harmonic.
f. Please refer to following tables for test antenna conducted emissions.
Working Sub range Sweep time
Frequency (GHz) R UL (s)
0.000015~0.03 10KHz 30KHz Auto
LTE FDD Band 4 0.03~1 100KHz 300KHz Auto
1~20 1 MHz 3 MHz Auto
The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com

TEL : +86-755 2302 9901

FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Radiated Spurious Measurement:

a. The EUT shall be placed at the specified height on a support, and in the position closest to normal use as
declared by provider.

b. The test antenna shall be oriented initially for vertical polarization and shall be chosen to correspond to

the frequency of the transmitter.

The output of the test antenna shall be connected to the measuring receiver.

The transmitter shall be switched on and the measuring receiver shall be tuned to the frequency of the

transmitter under test.

e. The test antenna shall be raised and lowered through the specified range of height until a maximum signal
level is detected by the measuring receiver.

f. The transmitter shall then be rotated through 360° in the horizontal plane, until the maximum signal level
is detected by the measuring receiver.

g. The test antenna shall be raised and lowered again through the specified range of height until a maximum
signal level is detected by the measuring receiver.

h. The maximum signal level detected by the measuring receiver shall be noted.

i.  The transmitter shall be replaced by a substitution antenna.

j.  The substitution antenna shall be orientated for vertical polarization and the length of the substitution
antenna shall be adjusted to correspond to the frequency of the transmitter.

k. The substitution antenna shall be connected to a calibrated signal generator.

I.  If necessary, the input attenuator setting of the measuring receiver shall be adjusted in order to increase
the sensitivity of the measuring receiver.

m. The test antenna shall be raised and lowered through the specified range of height to ensure that the
maximum signal is received.

n. The input signal to the substitution antenna shall be adjusted to the level that produces a level detected by
the measuring receiver, that is equal to the level noted while the transmitter radiated power was measured,
corrected for the change of input attenuator setting of the measuring receiver.

0. The measurement shall be repeated with the test antenna and the substitution antenna orientated for
horizontal polarization.

p. The measure of the effective radiated power is the larger of the two levels recorded at the input to the
substitution antenna, corrected for gain of the substitution antenna if necessary.

g. The resolution bandwidth of the spectrum analyzer was set at 100 kHz for Part 22 and 1MHz for Part 24.
The frequency range was checked up to 10th harmonic.

r. Test site anechoic chamber refer to ANSI C63.

oo

TEST RESULTS

Remark:
1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE
FDD Band 4; recorded worst case for each Channel Bandwidth of LTE FDD Band 4.

Conducted Measurement:

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-1.4MHz Channel Bandwidth

Low Channel

QPSK 16QAM

Agilent Spectrum Analyzer - Swept SA
i RL

Agilent Spectrum Analyzer - Swept SA
rY - i RL ETTY ¢ 3 02:51:55 AM Dec
- Frequency 3 Frequen:
15.075000 MHz #Avg Type: RMS x #Avg Type: RMS TRACE quency.
ROt e Trig:FreeRun  AvglHold: 10/10 Center Frea 15.075000MHz SRS i it 4 e
#itten: 30 dB ow  #Atten:30 dB e

IFGainiLow
Mkr1 150 kHz Mkr1 150 kHz

Ref Offset 7.48 dB -55.191 dBm -55.636 dBm

Ref 10.00 dBm

Ref Offset 7.48 dB
Ref 10.00 dBm

1o T B AR b e B A T PN A 04 A AR 01 e A b T AR b

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* #Sweep (#Swp) 1.000 s (1001 pts)

0.15MHz~30MHz

Agilent Spectrum Analyzer - Swept SA
RL

Start 150 kHz
#Res BW 10 kHz

Stop 30.00 MHz
#Sweep (#Swp) 1.000 s (1001 pts)

0.15MHz~30MHz

SENSEINT| SO

#V/BW 30 kHz*

Agilent Spectrum Analyzer - Swept SA
0 AL OFF ALIGNAUTO SENSEINT ALIGNAUTO

#Avg Type: RMS

AvglHold: 10110

Frequency Frequency

R AC 7 R AC
Center Freq 515.000000 MHz Center Freq 515.000000 MHz
PI

PNO: Fast ~»— 1rig:Free Run
#Atten: 30 dB

Avg Type:
st —»- Trig:Free Run AvglHold: 10110
IFGain:Low #Atten: 30 dB

Ref Offset 8.69 dB

10 éwam Ref 20.00 dBm
og

Start 30.0 MHz
#Res BW 100 kHz

sc

#VBW 300 kHz*

IF
Mkr1 924.3 MHz Ref Offset 8.69 dB
-63.276 dBm 19 geidy_Ref 20.00 dBm

StartFreq|

30.000000 MHz|

0 o Stop Freq|
1.000000000 GHz|

CF Step.

97.000000 MHz|

Man

‘1 Freq Offset
0 Hz|

Stop 1.0000 GHz

#Sweep (#Swp) 1.000 s (2001 pts)

STATUS.

Start 30.0 MHz

#Res BW 100 kHz

sc

#VBW 300 kHz*

-63.282 dBm

StartFreq|

0000 MHz|

Stop Freq|
1.000000000 GHz|

CF Step.
0000 MHz|
Man

Freq Offset|
0 Hz|

Stop 1.0000 GHz

#Sweep (#Swp) 1.000 s (2001 pts)

STATUS.

Agilent Spectrum Analyzer - Swept SA
i RL

R AC
Center Freq 2.000000000 GHz

‘BNO: Fast o Trig: Free Run
IFGain:Low

Ref Offset 9.69 dB

10 dB/div  Ref 30.00 dBm
Log

Start 1.000 GHz
#Res BW 1.0 MHz

sa

30MHz~1GHz

SENSEINT| SO

#Atten: 36 dB

#VBW 3.0 MHz*

oFF ALIGNAUTO
#Avg Type: RMS
AvglHold: 10110

02:50:56AM Dec 15, 2024
TRACE Frequency

Mkr1 1.706 90 GHz

-39.652 dBm

Stop 3.000 GHz

#Sweep (#Swp) 1.000 s (40001 pts)|

STATUS.

Agilent Spectrum Analyzer - Swept SA
i RL RF 500 AC
Center Freq 2.000000000 GHz
PI
IF

Ref Offset 9.69 dB

10 dB/div  Ref 30.00 dBm
Log

Start 1.000 GHz
#Res BW 1.0 MHz

sa

30MHz~1GHz

ELINT

st > Trig:Free Run
#Atten: 36 dB

#VBW 3.0 MHz*

Avg Type: RM!
AvglHold: 10110

To [G2:52:44 M Dec13, 2024
= n Frequency

Mkr1 1.714 20 GHz
-39.388 dBm

Stop 3.000 GHz
#Sweep (#Swp) 1.000 s (40001 pts)|

STATUS.

1GHz~3GHz

1GHz~3GHz

TEL : +86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com
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Agilent Spectrum Analyzer - Swept SA
C SENSE:INT| SOURCE OFF ALIGNAUTO

#Avg Type: RMS Frequency

I I R =T I
Center Freq 11.500000000 GHz )
PNO-Fast ~»- Trig: Free Run
IFGain:Low __ #Atten: 30 dB

TRACE
AvglHold: 10110
Mkr1 18.803 200 GHz m
-34.770 dBm
Ci
0000000 GHz
StartFreq|
ll|| 3.000000000 GHz

Ref Offset 16.46 dB
Ref 20.00 dBm

enter Freq|
Stop Freq|
20.000000000 GHz
CF Step
0000000 GHz
A Man
Freq Offset
0 Hz|

Start 3.000 GHz Stop 20.000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)

sa STATUS.
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Agilent Spectrum Analyzer - Swept SA
C SENSEINT| SOURCE OFF | ALIGNAUTO
#Avg Type: RMS Frequency

b
AvglHold: 10110

Mkr1 18.800 225 GHz m

-34.746 dBm

CenterFreq

11500000000 GHz|

StartFreq|

lll| 3.000000000 GHz

Stop Freq|

20.000000000 GHz

CF Step

1.700000000 GHz|

Auto Man

o RL | RS0 ac | ]
Center Freq 11.500000000 GHz )
NG Tast —r Trig: Free Run

#Atten: 30 dB

Ref Offset 16.46 dB
Ref 20.00 dBm

Freq Offset
0Hz,

Start 3.000 GHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)

sa STATUS.

3GHz~20GHz

3GHz~20GHz

1RB#0

1RB#0

LTE FDD Band 4-1.4MHz Channel Bandwidth

Middle Channel

Agilent Spectrum Analyzer - Swept SA
RL

. 2
Center Freq 15.075000 MHz §
Fast —+ Trig:Free Run
IFGainiLow #itten: 30 di

#Avg Type: RMS
Avg|Hold; 1010

Mkr1 150 kHz
-56.768 dBm

Ref Offset 7.48 dB
iv  Ref 10.00 dBm

L

Start 150 kHz
#Res BW 10 kHz

Stop 30.00 MHz
#Sweep (#Swp) 1.000 s (1001 pts)

0.15MHz~30MHz

#VBW 30 kHz*

Agilent Spectrum Analyzer - Swept SA
0 R W aC INT ALIGNAUTO — 025404AM -
Center Freq 515.000000 MHz i vg Type: RMS TRACE UL
o Tt o Trig: Free Run AvglHold: 10/10
IFGain:Low #Atten: dB

Mkr1 939.4 MHz Auto Tune

-63.291 dBm

CenterFreq
515.000000 MHz|
StartFreq|
30.000000 MHz|
Stop Freq|
1.000000000 GHz|

CF Step
0000 MHz|
Auto Man

Ref Offset8.69 dB
Ref 20.00 dBm

Freq Offset|
0 Hz|

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 1.000 s (2001 pts)

sc STATUS.

16QAM

Agilent Spectrum Analyzer - Swept SA
RL 3h
#Avg Type: RMS Frequency

0 R A
Center Freq 15.075000 MHz AvglHold: 1010

ey Trig: Free Run
ow  HAtten:30 4B
Mkr1 150 kHz
-55.345 dBm

Ref Offset 7.48 dB
Ref 10.00 dBm

Center Freq|
15.075000 MHz

StartFreq
150.000 kHz

StopFreq

CF Step
2.985000 MHz
Man

FreqOffset
0Hz

A b s A e i N P b T o it A A S T M ot

Start 150 kHz
#Res BW 10 kHz

Stop 30.00 MHz

#VBW 30 kHz* #Sweep (#Swp) 1.000 s (1001 pts)

0.15MHz~30MHz

Agilent Spectrum Analyzer - Swept SA
RL

i R AC
Center Freq 515.000000 MHz ) Frequency
NO: Fast —» Trig: Free Run

IFGain:Low. #Atten: 30 dB

Avg Type:
AvglHold: 10110

Auto Tune

CenterFreq
515.000000 MHz|
StartFreq|
0000 MHz|

Stop Freq|
1.000000000 GHz|

CF Step
0000 MHz|
Auto Man

Mkr1 920.5 MHz

Ref Offset 8.69 dB -62.985 dBm

Ref 20.00 dBm

Freq Offset|
0 Hz|

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 1.000 s (2001 pts)

sc STATUS.

30MHz~1GHz

30MHz~1GHz

TEL : +86-755 2302 9901

FAX : +86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail : service@cer-mark.com
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Agilent Spectrum Analyzer - Swept SA

o RL | R S0 ac | ]
Center Freq 2.000000000 GHz
FCnow

Ref Offset 9.69 dB
Ref 30.00 dBm

Start 1.000 GHz
#Res BW 1.0 MHz

sa

HUAK TESTING

‘SENSE:INT| SOURCE OFF

Fast e Trig:Free Run

#Atten: 36 dB

#VBW 3.0 MHz*

#Avg Type: RMS
AvglHold: 10110

Mkr1 1.729 00 GHz

#Sweep (#Swp) 1.000 s (40001 pts)|

STATUS.

ALIGNAUTO
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Agilent Spectrum Analyzer - Swept SA
o RL | RE S0 ac | ] SENSE:INT| SOURCE OFF ALIGNAUTO
Center Freq 2.000000000 GHz . #Avg Type: RMS

‘PNO: Fast —»= Trig: Free Run AvglHold: 10110
#htten: 36 dB

Mkr1 1.728 90 GHz

Ref Offset 9.69 dB -39.447 dBm

-34.940 dBm Ref 30.00 dBm

Stop 3.000 GHz Start 1.000 GHz Stop 3.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)

sa STATUS.

Agilent Spectrum Analyzer - Swept SA

o RL | R s ac |

Center Freq 11.500000000 GHz
PNO: Fast
IFGain:Low

Ref Offset 16.46 dB
Ref 20.00 dBm

Start 3.000 GHz
#Res BW 1.0 MHz

1GHz~3GHz

> Trig: Free Run

BALt dB

#VBW 3.0 MHz*

ALIGNAUTO
#Avg Type: RMS
AvglHold: 10110

Mkr1 18.821 050 GHz

1GHz~3GHz

Agilent Spectrum Analyzer - Swept SA

o RL | R s ac | ] ALIGNAUTO

Center Freq 11.500000000 GHz 5 #Avg Type: RMS
PNO-Fast ~»- Trig: Free Run AvglHold: 10110

IFGain:ow ___ #Atten: 30 dB

Mkr1 18.816 800 GHz

Ref Offset 16.46 dB -34.726 dBm

-34.776 dBm Ref 20.00 dBm

Stop 20.000 GHz
#Sweep (#Swp) 1.000 s (40001 pts)|

STATUS.

Start 3.000 GHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts))

sc STATUS.

3GHz~20GHz

3GHz~20GHz

1RB#0

1RB#0

LTE FDD Band 4-1.4MHz Channel Bandwidth

High Channel

QPSK

| 16QAM

Agilent Spectrum Analyzer - Swopt SA
| RL A
Center Freq 15.075000 MHz
PNO: Fast
IFGain:Low
Ref Offset 7.48 B
Ref 10.00 dBm

Start 150 kHz
#Res BW 10 kHz

Trig: Free Run
#Atten; 30 d

#VBW 30 kHz*

0.15MHz~30MHz

#Avg Type: RMS.
Aug|Hold: 10110

Agilent Spectrum Analyzer - Swept S&
02:57:27 AM Dec § RL 502

nu.csm
T
oerl
Mkr1 150 kHz
-56.543 dBm

#Avg Type: RMS Frequency
W Trig: Free Run AvglHeld: 1010

#Arten: 30 dB

Ref Offset 7.48 dB

Ref 10.00 dBm -55.804 dBm

A b A U A 1 Rt B T I A PRI

Stop 30.00 MHz
#Sweep (#Swp) 1.000 s (1001 pts)

Start 150 kHz
#Res BW 10 kHz

Stop 30.00 MHz
#VBW 30 KHz* #Sweep (#Swp) 1.000 s (1001 pts)

0.15MHz~30MHz

TEL : +86-755 2302 9901

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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Agilent Spectrum Analyzer - Swept SA

SENSEINT] SOUF ALIGNAUTO
vg Type: RMS
AvglHold: 10110

- T T | 02157:550Dec 19,202+ [N

Center Freq 515.000000 MHz ) e
PNO: Fast ~—»~ Trig: Free Run

IFGain:Low : 30 dB

Mkr1 932.6 MHz

Ref Offset 8.69 dB -62.534 dBm

Ref 20.00 dBm

CenterFreq
515000000 MHz|

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 1.000 s (2001 pts)

sa STATUS.

of 90 Report No.: HK2412187831-9E

Agilent Spectrum Analyzer - Swept SA

SENSEINT| SOURCE OFF | ALIGNAUTO |02:59:32AM Dec 19, 2024
#Avg Type: RMS TRACE Frequency

Center Freq 515.000000 MHz
AvglHold: 10110

'PNO: Fast ~»= Trig: Free Run
IFGainiLow __ #Atten: 30 dB
Mkr1 785.1 MHz

Ref Offset 8.69 dB -62.638 dBm

Ref 20.00 dBm

CenterFreq
515.000000 MHz|

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 1.000 s (2001 pts)

sa STATUS.

30MHz~1GHz

ALIGNAUTO
#Avg Type: RMS
AvglHold: 10110

Agilent Spectrum Analyzer - Swept SA

o RL | R s ac | ] =
Center Freq 2.000000000 GHz ) requency
PNO: Fast ~»— 1rig:Free Run
IFGain:Low __ #Atten: 36 dB
Mkr1 1.750 75 GHz Quicline

Ref Offset 9.69 dB -39.270 dBm

Ref 30.00 dBm
CenterFreq

2000000000 GHz|

StartFreq|
1.000000000 GHz|

Start 1.000 GHz Stop 3.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts))

= STATUS.

30MHz~1GHz

Agilent Spectrum Analyzer - Swept SA

0o ac || =

Center Freq 2.000000000 GHz ) #Avg Type: RMS requency
‘DNO: Fast —+ Trig: Free Run AvglHold: 10110

IFGain:ow __#Atten: 36 dB

kr1 1.750 40 GHz BUISELEE

Ref Offset 9.69 dB -39.327 dBm

Ref 30.00 dBm
CenterFreq

2000000000 GHz|

StartFreq|
1.000000000 GHz|

Start 1.000 GHz Stop 3.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts),

sc STATUS.

1GHz~3GHz

SENSEINT| SOUF

Agilent Spectrum Analyzer - Swept SA
RL R C

Center Freq 11.500000000 GHz Frequency
PNO:

#Avg Type: RMS
o Trig:Free Run AvglHold: 10/10
#Att

Auto Tt
Ref Offset 16.46 dB Mkr1 16.613 600 GHz otine

Ref 20.00 dBm -34.658 dBm
CenterFreq

11.500000000 GHz|

StartFreq|
3.000000000 GHz,

Stop 20.000 GHz
#Sweep (#Swp) 1.000 s (40001 pts)|

wsc STATUS.

Start 3.000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz*

1GHz~3GHz

Agilent Spectrum Analyzer - Swept SA
soa_ ac | |
Center Freq 11.500000000 GHz

PNO: Fast ~—»— T
IFGainiLow _ #Atten: 30 dB

Frequency

Ref Offset 16.46 dB

Mkr1 18.807 025 GHz BULiLpe
Ref 20.00 dBm -34.56:

2 dBm

CenterFreq
11500000000 GHz|

StartFreq|
3.000000000 GHz,

Start 3.000 GHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)|

wsc STATUS.

3GHz~20GHz

3GHz~20GHz

1RB#0

1RB#0

TEL : +86-755 2302 9901

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com
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LTE FDD Band 4-3MHz Channel Bandwidth

Low Channel

mm Spectrum Analyzer - mpt E

#Avg Type: RMS

15, 075000 MHz ‘AvglHold: 10110

PHO: Fast —+- Trig: Free Run
IFGain:Low #Atten: 30 di

Ref Offset 7.48 dB
Ref 10.00 dBm

Center Freq|
15.075000 MHz

Stop 30.00 MHz
#Sweep (#Swp) 1.000 s (1001 pts)

Start 150 kHz

#Res BW 10 kHz #VBW 30 kHz*

. 045MHz~30MHz |

SENSEINT] 50 ALIGNAUTO
xAvg Type: RMS

Agﬂent Spectrum Amlyur Swept SA

Center Freq 515 000000 MHz Frequency
PNO: Fast —»— 1rig:Free Run
IFGain:Low #Atten 30 dB

Ref Offset 8.69 dB
10 éwam Ref 20.00 dBm
og

TRACE
AvglHold: 1010

Mkr1 937.4 MHz

-63.215 dBm

Center Freq|

515.000000 MHz

StartFreq|

30.000000 MHz|

Stop Freq|
1.000000000 GHz|
CF Step.
97.000000 MHz|
Man

Freq Offset|

0 Hz|

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 1.000 s (2001 pts)

sc STATUS.

Mlm Spectrum Analyzer - lepISA

Cemer Freg 15. 075000 MHz
PNO: Fast o= Trig: Free Run
B8

FGainLow

Frequency

WAvg Type: RMS
AvglHold: 10/10

Mkr1 150 kHz

Ref Offset 7.43 dB -
-56.329 dBm

iv  Ref 10.00 dBm

Center Freq|
16.076000 MHZ

StartFreq|
160.000 kHz|

StopFreq
30.000000 MHz

FreqOffset
OHz

ALt N AR A R A ey A e BB A A WA AP bt

Stop 30.00 MHz
#Sweep (#Swp) 1.000 s (1001 pts)

0.15MHz~30MHz

Start 150 kHz

#Res BW 10 kHz #VBW 30 kHz*

Agﬂent Spectrum Amlyur Swept SA

SENSEINT ALIGNAUTO
Center Freq 515 000000 MHz ) #Avg Type: RMS Frequency
St e Trig: Free Run AvglHold: 10110
#Atten: 30 dB
Mkr1 912.7 MHz L

Ref Offset 8.69 dB

10 dBidiv Ref 20.00 dBm -63.176 dBm
og

CenterFreq
515.000000 MHz|
StartFreq|
0000 MHz|

Stop Freq|
1.000000000 GHz|

CF Step.
0000 MHz|
Man

Freq Offset|
0 Hz|
Start 30.0 MHz Stop 1.0000 GHz

#Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 1.000 s (2001 pts)

sc STATUS.

30MHz~1GHz

SENSEINT| SOURCE OFF ALIGNAUTO |03:47:14AMDec 19, 2024
Center Freq 2 000000000 GHz #Avg Type: RMS TRACE

‘DNO: Fast —»— Trig: Free Run AvglHold: 10110

IFGain:Low #Atten: 36 dB

Agﬂent Spectrum Amlyur Swept SA
Frequency

Mkr1 2.657 45 GHz

Ref Offset 9.69 dB -42.884 dBm

10 dB/div  Ref 30.00 dBm
Log

|
|
|
|
|
|
|

Start 1.000 GHz Stop 3.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)

sa STATUS.

30MHz~1GHz

ELINT TO |03:49:02 AM Dec 15, 2024
TRAC r

Agﬂent Spectrum Amlyur Swept SA

Center Freq 2 000000000 GHz 5 #Avg Type: RM: Frequency
St e Trig:Free Run AvglHold: 10110
#Atten: 36 dB

Mkr1 2.653 00 GHz

Ref Offset 9.69 dB -43.039 dBm

10 dB/div  Ref 30.00 dBm
Log

Start 1.000 GHz Stop 3.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)

sa STATUS.

1GHz~3GHz

1GHz~3GHz

TEL : +86-755 2302 9901 FAX

+86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail : service@cer-mark.com
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Agilent Spectrum Analyzer - Swept SA

C SENSEINT| SOURCE OFF | ALIGNAUTO
#Avg Type: RMS
AvglHold: 10110

I I R =T I =

Center Freq 11.500000000 GHz ) requency
PNO-Fast ~»- Trig: Free Run

IFGain:Low __ #Atten: 30 dB

Mkr1 16.637 825 GHz

Ref Offset 16.46 dB -34.675 dBm

Ref 20.00 dBm

StartFreq|
3000000000 GHz

Start 3.000 GHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)

sa STATUS.
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Agilent Spectrum Analyzer - Swept SA
C SENSE:INT| SOURCE OFF ALIGNAUTO

#Avg Type: RMS Frequency

o RL | RS0 ac | ]
Center Freq 11.500000000 GHz )
NG Tast —r Trig: Free Run

#Atten: 30 dB

Ref Offset 16.46 dB
Ref 20.00 dBm

AvglHold: 10110 !
Mkr1 18.802 350 GHz m
-34.682 dBm
CenterFreq
11500000000
StartFreq|
lll| 3.000000000 GHz

GHz,
Stop Freq
20.000000000 GHz,
CF Step
1700000000 GHz
Auto Man

Freq Offset
0Hz,

Start 3.000 GHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep (#Swp) 1.000 s (40001 pts)

sa STATUS.

3GHz~20GHz

3GHz~20GHz

1RB#0

1RB#0

LTE FDD Band 4-3MHz Channel Bandwidth

Middle Channel

QPSK

16QAM

Agilent Spectrum Analyzor - Swept SA
i RL

50 A
Center Freq 15.075000 MHz X
Fast —+ Trig: Free Run
IFGain:Low FAtten: 30 d

#Aug Type: RMS Frequency
Avg|Hold: 10410 TP
T

Mkr1 150 kHz
Ref Offset 7.48 dB
Ref 10.00 dBm -55.961 dBm

Center Freq
16.075000 MHz

StartFreq|
160.000 kHz|

StopFreq
30.000000 MHz

FreqOffset
0Hz

\
N o P S oA AP A A 0 N S o A o A At A

Start 150 kHz
#Res BW 10 kHz

Stop 30,00 MHz
#VBW 30 kHz* #Sweep (#Swp) 1.000 s (1001 pts)

0.15MHz~30MHz

Agilent Spectrum Analyzer - Swept SA
0 AL R AC INT ALIGNAUTO | 03:50:23AM
Center Freq 515.000000 MHz 3 vg Type: RMS TRACE
0! Fast —»~ Trig: Free Run AvglHold: 10110
IFGain:Low #Atten: 30 dB

Frequency

Mkr1 811.8 MHz Auto Tune

-63.248 dBm

CenterFreq
515.000000 MHz|
StartFreq|
30.000000 MHz|
Stop Freq|
1.000000000 GHz|

CF Step
0000 MHz|
Auto Man

Ref Offset8.69 dB
Ref 20.00 dBm

Freq Offset|
0 Hz|

|
|
|
|
|
e

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 1.000 s (2001 pts)

sc STATUS.

Agilent Spectrum Analyzer - Swopt SA
T c

5
Center Freq 15.075000 MHz Frequency

Avg Type: RMS
ot Trig: Fres Run AvglHold: 10/10
#Atten: 30 d

Ref Offset 7.48 dB -56.509 dBm

Ref 10.00 dBm

Center Freq
16.075000 MHz/

StartFreq|
160.000 kHz|

StopFreq
30.000000 MHz

FreqOffset
OHz

\"‘-w-t.*-,-.»,,-;-wwq S A

Start 150 kHz
#Res BW 10 kHz

Stop 30.00 MHz
1.000's (1001 pts)

#VBW 30 kHz*

0.15MHz~30MHz

Agilent Spectrum Analyzer - Swept SA
i RL

R AC
Center Freq 515.000000 MHz ) Frequency
NO: Fast —» Trig: Free Run

IFGain:Low. #Atten: 30 dB

Avg Type:
AvglHold: 10110

Mkr1 798.7 MHz Auto Tune

Ref Offset 8.69 dB

Ref 20.00 dBm -63.328 dBm

CenterFreq
515.000000 MHz|
StartFreq|

0000 MHz|

Stop Freq|
1.000000000 GHz|

CF Step
0000 MHz|
Auto Man

Freq Offset|
0 Hz|

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz* #Sweep (#Swp) 1.000 s (2001 pts)

sc STATUS.

30MHz~1GHz

30MHz~1GHz

TEL : +86-755 2302 9901

FAX : +86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail : service@cer-mark.com
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HUAK TESTING

Agilent Spectrum Analyzer - Swept SA

o RL | R S0 ac | ] SENSE:INT| SOURCE OFF ALIGNAUTO
Center Freq 2.000000000 GHz . #Avg Type: RMS
‘PNO: Fast ~»= Trig: Free Run AvglHold: 10110

IFGain:Low #Atten: 36 dB

Ref Offset 9.69 dB Mkr1 2.666 80
Ref 30.00 dBm

Start 1.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz*

sa STATUS.

-43.002 dBm

Stop 3.000 GHz
#Sweep (#Swp) 1.000 s (40001 pts)|

Page 44 of 90

Agilent Spectrum Analyzer - Swept SA

o RL | RE S0 ac | ]
Center Freq 2.000000000 GHz
PI

GHz Ref Offset 9.69 dB
d Ref 30.00 dBm

Start 1.000 GHz
#Res BW 1.0 MHz

sa

#VBW 3.0 MHz*

Report No.: HK2412187831-9E

SENSEINT| SOURCE OFF | ALIGNAUTO
#Avg Type: RMS
st —»= Trig:Free Run AvglHold: 10110
#htten: 36 dB
Mkr1 2.660 80 GHz

-42.990 dBm

Stop 3.000 GHz
#Sweep (#Swp) 1.000 s (40001 pts)|

STATUS.

1GHz~3GHz

Agilent Spectrum Analyzer - Swept SA
o RL | R s ac | ALIGNAUTO
Center Freq 11.500000000 GHz . #Avg Type: RMS
PNO-Fast ~»- Trig: Free Run AvglHold: 10110
IFGainiLow _ #Att B
Mkr1 18.809 5§75

Ref Offset 16.46 dB -34.500

Ref 20.00 dBm

Start 3.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz*

= STATUS.

Stop 20.000 GHz
#Sweep (#Swp) 1.000 s (40001 pts)|

Agilent Spectrum Analyzer - Swept SA

o RL | R s ac | ]
Center Freq 11.500000000 GHz
PNO: F

:Fast ——
IFGain:Low

GHz Ref Offset 16.46 dB
dBm 0 dBJ Ref 20.00 dBm

Start 3.000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHz*

1GHz~3GHz

ALIGNAUTO
#Avg Type: RMS
AvglHold: 10110

Trig: Free Run
#Atten: 30 dB

Mkr1 18.821 050 GHz
-34.748 dBm

Stop 20.000 GHz
#Sweep (#Swp) 1.000 s (40001 pts)|

STATUS.

3GHz~20GHz

3GHz~20GHz

1RB#0

1RB#0

LTE FDD Band 4-3MHz Channel Bandwidth

High Channel

QPSK

16QAM

Agilent Spectrum Analyzer - Swopt SA
T c

5
Center Freq 15.075000 MHz

RO o o Trig: Free Run
IFGain:Low #Atten: 30 di

03:53:44 AM Dec

Ref Offset 7.48 dB

Ref 10.00 dBm -55.694

Start 150 kHz

#Res BW 10 kHz #VBW 30 kHz*

0.15MHz~30MHz

gl AN g, At A A T A e

Stop 30.00 MHz
#Sweep (#Swp) 1.000 s (1001 pts)

Agilent Spectrum Analyzer - Swept SA
§ RL

o
AR Center Freq 15.075000 MHz
.,

BAvg Type: RMS TRAGE]
Avg|Hold: 10/10 TP -
ce IF

Mkr1 150 kHz

Ref Offset 7.48 dB

dBm Ref 10.00 dBm

Center Freq
16.075000 MHz/

StartFreq|
160.000 kHz|

StopFreq
30.000000 MHz

FreqOffset
OHz

Start 150 kHz
#Res BW 10 kHz

e A A AR A g P A b g A st B

hvg Type: RMS Frequency

ot e Trig:Free Run Avg|Hold: 10110
#Atten: 30 4B
Mkr1 150 kHz

-54.973 dBm

Center Freq
16.076000 MHz

StartFreq
160.000 kHz|

StopFreq
30.000000 MHz|

FreqOffset
OHz

Stop 30,00 MHz
#Sweep (#Swp) 1.000 s (1001 pts)

0.15MHz~30MHz

#VBW 30 kHZ*

TEL : +86-755 2302 9901 FAX

: +86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail : service@cer-mark.com



Agilent Spectrum Analyzer - Swept SA
I I =T I
Center Freq 515.000000 MHz
PNO: Fa
IFGain:Low

Ref Offset 8.69 dB
Ref 20.00 dBm

Start 30.0 MHz
#Res BW 100 kHz

sa

HUAK TESTING

st > Trig:Free Run
: 30 dB

#VBW 300 kHz*

SENSEINT] SOUF ALIGNAUTO
vg Type: RMS
AvglHold: 10110

03:54:02AMDec 19, 2024

Mkr1 897.2 MHz
-63.237 dBm

Stop 1.0000 GHz
#Sweep (#Swp) 1.000 s (2001 pts)

STATUS.

Page 45 of 90

Agilent Spectrum Analyzer - Swept SA
SENSEANT| SOURCE OFF

#Avg Ty
AvglHold: 10110

03:55:51 AMDec 19, 2024
Frequency

ALIGNAUTO
MS

Center Freq 515.000000 MHz i
IBNO: Fast ~»= Trig: Free Run

IFGain:Low en: 30 dB
Mkr1 929.7 MHz

Ref Offset 8.69 dB -63.393 dBm

Ref 20.00 dBm

CenterFreq
515000000 MHz|

Start 30.0 MHz
#Res BW 100 kHz

sa

Stop 1.0000 GHz
#Sweep (#Swp) 1.000 s (2001 pts)

STATUS.

#VBW 300 kHz*

Report No.: HK2412187831-9E

Frequency

CenterFreq
515.000000 MHz|

CF Step
97.000000 MHz|
Auto Man

Freq Offset
0Hz,

Agilent Spectrum Analyzer - Swept SA
o RL | R s ac | ]
Center Freq 2.000000000 GHz
PNO: Fast
IFGain:Low

Ref Offset 9.69 dB
Ref 30.00 dBm

Start 1.000 GHz
#Res BW 1.0 MHz

> Trig: Free Run
: 36 dB

#VBW 3.0 MHz*

30MHz~1GHz

ALIGNAUTO
#Avg Type: RMS
AvglHold: 10110
#htten: 36 di
Mkr1 2.657 25 GHz
-43.032 dBm

Stop 3.000 GHz
#Sweep (#Swp) 1.000 s (40001 pts)|

STATUS.

30MHz~1GHz

Agilent Spectrum Analyzer - Swept SA
(RCEy Center Freq 2.000000000 GHz
PNO: F

Fast ~» Trig: Free Run
IFGain:Low

#Atten: 36 dB

AvglHold: 10110

Auto Tune| Mkr1 2.655 50 GHz

Ref Offset 9.69 dB -43.041 dBm

Ref 30.00 dBm

CenterFreq
2000000000 GHz|

StartFreq|
1.000000000 GHz|

Start 1.000 GHz
#Res BW 1.0 MHz

Stop 3.000 GHz
#Sweep (#Swp) 1.000 s (40001 pts)

STATUS.

#VBW 3.0 MHz*

Frequency

Auto Tune

Center Freq
2000000000 GHz|

StartFreq
1000000000 GHz

Stop Freq
3.000000000 GHz|

CF Step,
200.000000 MHz
Auto Man

Freq Offset|
0Hz

Agilent Spectrum Analyzer - Swept SA

3 I —

Center Freq 11.500000000 GHz
PNO:

Ref Offset 16.46 dB
Ref 20.00 dBm

Start 3.000 GHz
#Res BW 1.0 MHz

>~ Trig:Free Run

#VBW 3.0 MHz*

1GHz~3GHz

SENSEINT] SOUF
#Avg Type: RMS
AvglHold: 10110
#Att

GHz

Mkr1 18.789 175
783 dBm

-34.783

Stop 20.000 GHz
#Sweep (#Swp) 1.000 s (40001 pts)|

STATUS.

1GHz~3GHz

Agilent Spectrum Analyzer - Swept SA
soa_ ac | |
Center Freq 11.500000000 GHz

PNO: Fast ~—»— T
IFGainiLow _ #Atten: 30 dB

Frequency

Auto Tune| GHz

Ref Offset 16.46 dB
dBm

Mkr1 18.829 5§50
Ref 20.00 dBm 7

-34.707

CenterFreq
11500000000 GHz|

StartFreq|
3.000000000 GHz,

Stop 20.000 GHz
#Sweep (#Swp) 1.000 s (40001 pts)|

STATUS.

Start 3.000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz*

Frequency

Auto Tune|

CenterFreq
11500000000 GHz|

StartFreq|
3.000000000 GHz,

3GHz~20GHz

3GHz~20GHz

1RB#0

1RB#0

TEL :

+86-755 2302 9901 FAX :

+86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail : service@cer-mark.com
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